SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11A-CDD_Ant6_6535

Spectrum

Ref Level 30.00 dBm

(=)

Offset 25.69 dB @ RBW 1 MHz

lo att 20 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ 1Rm View

M1[1] 6.59 dBm)|

6.5340010 GHz|
20 dBm
10d s
A
A -]
" —

0 dem

-10 dém /

-20 dem

-30 dém

-40 di

-50 dem

-60 di

CF 6.535 GHz

1001 pts

Span 40.0 MHz

1

Date: 21.0CT.2024 09:42:16

11A-CDD_Ant7_6535

Spectrum

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT

Offset 25.63 dB @ RBW 1 MHz
20 ms @ VBW 3 MHz

Mode Sweep

20 dBm

M1[1]

7.98 dBm
6.5360390 GHz

10d

0dem

P

-10 dém ‘/

-20 dem /

-30 dém

CF 6.535 GHz

1001 pts

Span 40.0 MHz

1

Date: 21.0CT.2024 09:423:11

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A66 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11A-CDD_Ant6_6695

Spectrum

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT

Offset 25.64 dB @ RBW 1 MHz

20ms @ VBW 32 MHz Mode Sweep

20 dBm

M1[1]

6.44 dBm
6.6940010 GHz

10d

el

0dem

h 2

-10 dém /

-20 dem

-30 dém

I P

-40 di

-50 dem

-60 di

CF 6.695 GHz

1001 pts

Span 40.0 MHz

1

Date: 21.0CT.2024 10:04:42

11A-CDD_Ant7_6695

Spectrum

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT

Offset 25.55 dB @ RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

20 dBm

M1[1]

7.27 dBm
6.6958790 GHz

10d

r1

0dem

-10 dém /

-20 dem /

-30 dém

CF 6.695 GHz

1001 pts

Span 40.0 MHz

1

Date: 21.0CT.2024 10:0

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A67 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11A-CDD_Ant6_6855

Spectrum mA:
Ref Level 30.00 dBm oOffset 25.65 dB @ RBW 1 MHz
lo Att 20 dé @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ LRm View
M1[1] 6.15 dBm
6.8541210 GHz
20 dBm
10d it
]
| T
0 "] [T
-10 dém // \\
-20 dem
-30 dém
-40 d
-50 dem
-60 d
CF 6.855 GHz 1001 pts Span 40.0 MHz
) "

Date: 21.0CT.2024 10:07:34

11A-CDD_Ant7_6855

Spectrum

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT

Offset 25.59 dB @ RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

20 dBm

M1[1]

7.53 dBm
6.8560790 GHz

10d

11

0dem

-10 dém /

-20 dem /

-30 dém

CF 6.855 GHz

1001 pts

Span 40.0 MHz

1

Date:

21.0CT.2024 10:08:29

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number : AB8 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX20MIMO_Ant6_5955

Spectrum

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT

Offset 25.39 dB @ RBW 1 MHz

20ms @ VBW 32 MHz Mode Sweep

20 dBm

M1[1]

5.88 dBm
5.9539610 GHz

-20 dem

-30 dém

-40 di

N

-50 dem

CF 5.955 GHz

1001 pts

Span 40.0 MHz

1

Date: 21.0CT.2024 10:09:40

11AX20MIMO_Ant7_5955

Spectrum

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT

Offset 25.32 dB @ RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

20 dBm

M1[1]

4.93 dBm
5.9540410 GHz

M1

CF 5.955 GHz

1001 pts

Span 40.0 MHz

1

Date: 21.0CT.2024

10:10:35

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

1 AG9 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX20MIMO_Ant6_6175

Spectrum

Ref Level 30.00 dBm

(=)

Offset 25.52 dB @ RBW 1 MHz

| Att 20 dB @ SWT 20 ms & VBW 3 MHz

Count 100/100
@ LRm View

Mode Sweep

M1[1]
20 dBm

5.51 dBm
6.1758790 GHz

CF 6.175 GHz 1001 pts

Span 40.0 MHz

1 J

Date: 21.0CT.2024 10:18:18

11AX20MIMO_Ant7_6175

Spectrum

Ref Level 30.00 dBm

(=)

Offset 25.49 dB @ RBW 1 MHz

| Att 20 dB @ SWT 20 ms @ VBW 3 MHz

Count 100/100
@ LRm View

Mode Sweep

M1[1]
20 dBm

5.45 dBm
6.1758790 GHz

T

CF 6.175 GHz 1001 pts

Span 40.0 MHz

1 J

Date: 21.0CT.2024

10:19:13

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number 1 A70 of A160



SPORTON LAB.

FCC RF Test Report

Report No

. : FR461912G

11AX20MIMO_Ant6_6415

Spectrum

Ref Level 30.00 dBm Offset 25.69 dB @ RBW 1 MHz

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT 20ms @ VBW 32 MHz Mode Sweep

M1[1]
20 dBm

5.61 dBm
6.4158790 GHz

CF 6.415 GHz

1001 pts

1

Date: 21.0CT.2024 10:27:5

Span 40.0 MHz
—
CRERRNEED

11AX20MIMO_Ant7_6415

Spectrum

Ref Level 30.00 dBm

(=)

Offset 25.72 dB @ RBW 1 MHz

| Att 20 dB @ SWT 20 ms @ VBW 3 MHz

Count 100/100
@ LRm View

Mode Sweep

M1[1]
20 dBm

6.20 dBm
6.4159590 GHz

CF 6.415 GHz

1001 pts

Span 40.0 MHz

1

Date: 21.0CT.2024 10:28:51

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A71 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX20MIMO_Ant6_6535

Spectrum

Ref Level 30.00 dBm

(=)

Offset 25.67 dB @ RBW 1 MHz

| Att 20 dB
Count 100/100
@ LRm View

@ SWT 20ms @ VBW 32 MHz Mode Sweep

20 dBm

M1[1] 5.97 dBm)|

6.5359990 GHz

CF 6.535 GHz

1

1001 pts Span 40.0 MHz

Date: 21.0CT.2024 10:23

7:02

11AX20MIMO_Ant7_6535

Spectrum

Ref Level 30.00 dBm

(=)

| Att 20 dB @
Count 100/100
@ LRm View

Offset 25.59 dB @ RBW 1 MHz

SWT 20ms @ VBW 3 MHz Mode Sweep

20 dBm

M1[1] 7.28 dBm)|

6.5360790 GHz

CF 6.535 GHz

1001 pts

1

Span 40.0 MHz

Date: 21.0CT.2024 10:37:5

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number 1 A72 of A160



SPORTON LAB.

FCC RF Test Report

Report No

. : FR461912G

11AX20MIMO_Ant6_6695

Spectrum mA:
Ref Level 30.00 dBm oOffset 25.62 dB @ RBW 1 MHz
lo Att 20 dé @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ LRm View
M1[1] 5.73 dBm
6.6960790 GHz
20 dBm
10d T
[ ]
L e —
0der
” \
-10 dey / i
/ \
-20 dem / \
-30 dém
,_,_,_‘.//
-40 d
-50 dem
-60 d
CF 6.695 GHz 1001 pts Span 40.0 MHz

) [ SERRRR 1

Date: 21.0CT.2024 10:29:06

11AX20MIMO_Ant7_6695

Date: 21.0CT.2024 10:40:01

Spectrum mA:
Ref Level 30.00 dBm oOffset 25.51 dB @ RBW 1 MHz
lo att 20 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count_100/100
@ LRm View
M1[1] 6.58 dBm
6.6957590 GHz
20 dBm
10d b
4
L —_
0der / \
-10de / \
-20 dei / \
-30 der
~,_—r/ \"‘\_._.w__g*«
-40 d
-50 dem
-60 d
CF 6.695 GHz 1001 pts Span 40.0 MHz
) ] CRRD W

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A73 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX20MIMO_Ant6_6855

Spectrum mA:
Ref Level 30.00 dBm oOffset 25.63 dB @ RBW 1 MHz
lo Att 20 dé @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count 100/100
@ LRm View
M1[1] 5.45 dBm
6.8561190 GHz
20 dBm
10 dl TAT
I —~
ode | \Mkﬁ
-10 dBi // ‘\
-20 dB ’ \\
/ \
30 dbr
-40 d
-50 dem
-60 d
CF 6.855 GHz 1001 pts Span 40.0 MHz

Date: 21.0CT.2024 10:41:45

11AX20MIMO_Ant7_6855

Spectrum

Ref Level 30.00 dBm Offset 25.55dB @ RBW 1 MHz

(=)

| Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ LRm View

Mode Sweep

M1[1]
20 dBm

6.90 dBm
6.8558790 GHz

CF 6.855 GHz

1001 pts

1

Span 40.0 MHz

Date: 21.0CT.2024 10:42:27

) [ SERRRR 1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A74 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX40MIMO_Ant6_5965

Spectrum

Ref Level 30.00 dBm

(=)

Offset 25.44 dB @ RBW 1 MHz

| Att 20 dB @ SWT 20 ms & VBW 3 MHz

Count 100/100
@ LRm View

Mode Sweep

M1[1]
20 dBm

4.16 dBm
5.9638810 GHz

M1

CF 5.965 GHz 1001 pts

Span 80.0 MHz

1 J

Date: 21.0CT.2024

10:46:43

11AX40MIMO_Ant7_5965

Spectrum

Ref Level 30.00 dBm

(=)

Offset 25.40 dB @ RBW 1 MHz

| Att 20 dB @ SWT 20 ms @ VBW 3 MHz

Count 100/100
@ LRm View

Mode Sweep

M1[1]
20 dBm

3.03 dBm
5.9638810 GHz

M1

CF 5.965 GHz 1001 pts

Span 80.0 MHz

1 J

Date: 21.0CT.2024

10:46:55

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number 1 A75 of A160



s ss. FCC RF Test Report

Report No. : FR461912G

11AX40MIMO_Ant6_6165

Spectrum

(=)

Ref Level 30.00 dBm Offset 25.58 dB @ RBW 1 MHz

| Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ LRm View

M1[1]
20 dBm

3.64 dBm
6.1640410 GHz

M

CF 6.165 GHz 1001 pts

Span 80.0 MHz

1 J

Date: 21.0CT.2024 10:48:42

11AX40MIMO_Ant7_6165

Spectrum

(=)

Ref Level 30.00 dBm Offset 25.55dB @ RBW 1 MHz

| Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ LRm View

M1[1]
20 dBm

3.37 dBm
6.1638010 GHz

-20 dem K

-30 dem /

Tan'd

-50 dem

CF 6.165 GHz 1001 pts

Span 80.0 MHz

1 J

Date: 21.0CT.2024 10:49:36

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A76 of A160



SPORTON LAB.

FCC RF Test

Report Report No

11AX40MIMO_Ant6_6405

| Att

@ 1Rm

Spectrum

Ref Level 30.00 dBm

Count 100/100

(=)

oOffset 25.84 dB @ RBW 1 MHz
20 dB @ SWT 20ms @ VBW 32 MHz Mode Sweep

View

20 dBm

M1[1] 3.81 dBm)|

6.4062790 GHz

M1

CF 6.405 GHz

1001 pts Span 80.0 MHz

1 J

Date: 21

L0CT.2024 10:523:14

11AX40MIMO_Ant7_6405

| Att

Spectrum

Ref Level 30.00 dBm

Count 100/100
@ LRm View

(=)

Offset 25.83 dB @ RBW 1 MHz

20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep

20 dBm

M1[1] 4.11 dBm)|

6.4038010 GHz

M1

CF 6.405 GHz

1001 pts

Span 80.0 MHz

1 J

Date: 21.0CT.2024

| COCEEEE ]
10:54:09

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number 1 A77 of A160

. : FR461912G



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX40MIMO_Ant6_6565

Spectrum

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

Offset 25.31 dB @ RBW 1 MHz
20 dB @ SWT

20ms @ VBW 32 MHz Mode Sweep

20 dBm

M1[1]

3.64 dBm
6.5662790 GHz

M1

&
=1
=
&
|

CF 6.565 GHz

1001 pts

1

Date: 21.0CT.2024 11:14:43

Span 80.0 MHz
—
CRERRNEED

Spectrum

11AX40MIMO_Ant7_6565

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT

Offset 25.23 dB @ RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

20 dBm

M1[1]

4.62 dBm
6.5637210 GHz

M1

|

CF 6.565 GHz

1001 pts

Span 80.0 MHz

1

Date: 21.0CT.2024 11:15:38

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A78 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX40MIMO_Ant6_6685

Spectrum

Ref Level 30.00 dBm

Offset 25.59 dB @ RBW 1 MHz

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT

20ms @ VBW 32 MHz Mode Sweep

20 dBm

M1[1] 3.81 dBm)|

6.6838010 GHz

M1

CF 6.685 GHz

1

1001 pts Span 80.0 MHz
—

Date: 21.0CT.2024 11:17:34

) GRRRRRAED W

Spectrum

11AX40MIMO_Ant7_6685

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT

Offset 25.49 dB @ RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

20 dBm

M1[1] 4.26 dBm)|

6.6838810 GHz

M1

[

|

CF 6.685 GHz

1001 pts

1

Span 80.0 MHz

Date: 21.0CT.2024 11:20:39

) [T

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

1 A79 of A160



s ss. FCC RF Test Report Report No. : FR461912G

11AX40MIMO_Ant6_6845

Spectrum

oo
A
Ref Level 30.00 dBm Offset 25.60 dB @ RBW 1 MHz

| Att 20 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

@ LRm View

Mode Sweep

M1[1] 3.46 dBm)|

6.8438810 GHz
20 dBm

M1
o R

CF 6.845 GHz

1001 pts Span 80.0 MHz
1 J

Date: 21.0CT.2024 11:55:35

11AX40MIMO_Ant7_6845
Spectrum

oo
A
Ref Level 30.00 dBm Offset 25.51 dB @ RBW 1 MHz

| Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ LRm View

Mode Sweep

M1[1] 4.37 dBm)|

6.8462790 GHz
20 dBm

M1

%

I

-40 d|

-50 dBm

-60 di

CF 6.845 GHz 1001 pts Span 80.0 MHz
) ] ()

Date: 21.0CT.2024 11:56:30

Sporton International Inc. (Kunshan) Page Number : A80 of A160
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX80MIMO_Ant6_5985

| Att

@ LRm View

Count 100/100

Spectrum

Ref Level 30.00 dBm

(=)

Offset 25.31 dB @ RBW 1 MHz

20 dB @ SWT 20ms @ VBW 32 MHz Mode Sweep

20 dBm

M1[1]

0.89 dBm
5.983400 GHz|

My

CF 5.985 GHz

1001 pts

1

Date: 21.0CT.2024 11:59:40

Span 160.0 MHz
—
] GHNNNEAED W

11AX80MIMO_Ant7_5985

| Att
Count 100/100
@ LRm View

Spectrum

Ref Level 30.00 dBm

(=)

Offset 25.22 dB @ RBW 1 MHz

20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep

20 dBm

M1[1]

-0.06 dBm|
5.983400 GHz|

M1
. 2

CF 5.985 GHz

1001 pts

Span 160.0 MHz

1

) [ SERRRR 1

Date: 21.0CT.2024 12:00:35

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A81 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX80MIMO_Ant6_6145

Spectrum

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT 20 ms

Offset 25.69 dB @ RBW 1 MHz
@ VBW 3 MHz

Mode Sweep

20 dBm

M1[1]

0.96 dBm
6.143880 GHz|

CF 6.145 GHz

1001 pts

Span 160.0 MHz

1

Date: 21.0CT.2024 12:01:42

) W

11AX80MIMO_Ant7_6145

Spectrum

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT

Offset 25.62 dB @ RBW 1 MHz
20 ms @ VBW 3 MHz

Mode Sweep

20 dBm

M1[1]

0.65 dBm
6.143720 GHz|

M

CF 6.145 GHz

1001 pts

Span 160.0 MHz

1

) [ SERRRR 1

Date: 21.0CT.2024

12:02:37

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A82 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX80MIMO_Ant6_6385

Spectrum

Ref Level 30.00 dBm

Offset 25.73 dB @ RBW 1 MHz

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT

20 ms & VBW 3 MHz

Mode Sweep

20 dBm

M1[1] 0.94 dBm)|

6.383880 GHz|

CF 6.385 GHz

1001 pts

1

Span 160.0 MHz
-
) [T

Date: 21.0CT.2024 12:04:25

11AX80MIMO_Ant7_6385

Spectrum

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

Offset 25.74 dB @ RBW 1 MHz
20 dB @ SWT

20 ms @ VBW 3 MHz

Mode Sweep

20 dBm

M1[1] 1.34 dBm

6.383560 GHz|

CF 6.385 GHz

1001 pts

Span 160.0 MHz

1

Date: 21.0CT.2024 12:05:20

) [ SERRRR 1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number : A83 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX80MIMO_Ant6_6625

Spectrum

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT

Offset 25.32 dB @ RBW 1 MHz

20ms @ VBW 32 MHz Mode Sweep

20 dBm

M1[1]

0.94 dBm
6.626280 GHz|

CF 6.625 GHz

1001 pts

1

Date: 21.0CT.2024 12:16:05

Span 160.0 MHz
—
CRERRNEED

11AX80MIMO_Ant7_6625

Spectrum

Ref Level 30.00 dBm

(=)

Offset 25.24 dB @ RBW 1 MHz

lo att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

(@ IRm View

M1[1] 1.81 dBm

6.626600 GHz
20 dBm
10d
11

0 der — —

CF 6.625 GHz

1001 pts

Span 160.0 MHz

1

Date: 21.0CT.2024 12:17:00

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A84 of A160



SPORTON LAB.

FCC RF Test Report

Report No

. : FR461912G

11AX80MIMO_Ant6_6705

Spectrum

Ref Level 30.00 dBm

(=)

| Att

Offset 25.72 dB @ RBW 1 MHz
20 dB @ SWT

20 ms & VBW 3 MHz

Mode Sweep
Count 100/100

@ LRm View

M1[1] 1.05 dBm

6.706440 GHz|
20 dBm
1od
11
0 der —
e -

CF 6.705 GHz

1001 pts

Span 160.0 MHz

1

Date: 21.0CT.2024 12:18:11

11AX80MIMO_Ant7_6705

Spectrum

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

20 dB @ SWT

Offset 25.57 dB @ RBW 1 MHz

20 ms @ VBW 3 MHz

Mode Sweep

20 dBm

M1[1]

1.72 dBm)|
6.706440 GHz|

CF 6.705 GHz

1

1001 pts

Span 160.0 MHz

Date: 21.0CT.2024 12:19:06

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A85 of A160



s ss. FCC RF Test Report Report No. : FR461912G

11AX80MIMO_Ant6_6785

Spectrum

oo
A
Ref Level 30.00 dBm Offset 25.74 dB @ RBW 1 MHz

| Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ LRm View

M1[1] 0.78 dBm)|

6.783560 GHz|
20 dBm

&
=1
=
&
e S —|

CF 6.785 GHz 1001 pts Span 160.0 MHz
) ] ()

Date: 21.0CT.2024 12:20:19

11AX80MIMO_Ant7_6785

Spectrum

oo
A
Ref Level 30.00 dBm Offset 25.64 dB @ RBW 1 MHz

| Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
Count 100/100

@ LRm View

M1[1] 1.77 dBm
6.786120 GHz
20 dBm

CF 6.785 GHz 1001 pts Span 160.0 MHz

Date: 21.0CT.2024 12:21:13

Sporton International Inc. (Kunshan) Page Number : A86 of A160
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N



s ss. FCC RF Test Report Report No. : FR461912G

11AX160MIMO_Ant6_6025

Spectrum

oo
v
Ref Level 30.00 dBm Offset 25.16 dB @ RBW 1 MHz

| Att 20 dB @ SWT 20 ms & VBW 3 MHz
Count 100/100

@ LRm View

Mode Sweep

M1[1] -1.64 dBm|

6.022440 GHz|
20 dBm

0 dem n

] T

-20 dem

-30 dém

] N
-40d

-50 dem

CF 6.025 GHz 1001 pts Span 320.0 MHz
<l
il ] CHHRNHAED

Date: 27.SEP.2024 23:05:46

11AX160MIMO_Ant7_6025

Spectrum

oo
v
Ref Level 30.00 dBm Offset 25.05 dB @ RBW 1 MHz

| Att 20 dB @ SWT 20 ms @ VBW 3 MHz
Count 100/100

@ LRm View

Mode Sweep

M1[1] -1.63 dBm|

6.022760 GHz|
20 dBm

0 dem "

CF 6.025 GHz 1001 pts Span 320.0 MHz
) ] ()

Date: 27.8EP.2024 22:07:04

Sporton International Inc. (Kunshan) Page Number : A87 of A160
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N



s ss. FCC RF Test Report

Report No. : FR461912G

11AX160MIMO_Ant6_6185

Spectrum

Ref Level 30.00 dBm

(=)

Count 100/100
@ LRm View

| Att 20 dB @ SWT

Offset 25.50 dB @ RBW 1 MHz
20 ms & VBW 3 MHz

Mode Sweep

20 dBm

M1[1]

-1.79 dBm|
6.182440 GHz|

|

o
=1
=
=

CF 6.185 GHz

1001 pts

Span 320.0 MHz

1

Date: 27.8EP.2024 22:08:14

11AX160MIMO_Ant7_6185

Spectrum

Ref Level 30.00 dBm

(=)

| Att 20 dB @ SWT
Count 100/100
@ LRm View

Offset 25.47 dB @ RBW 1 MHz

20 ms @ VBW 3 MHz

Mode Sweep

20 dBm

M1[1]

-2.32 dBm|
6.183080 GHz|

M

CF 6.185 GHz

1001 pts

Span 320.0 MHz

1

Date: 27.SEP.2024 23:09:19

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A88 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX160MIMO_Ant6_6345

Spectrum

Ref Level 30.00 dBm

(=)

| Att 20 dB
Count 100/100
@ LRm View

Offset 25.35 dB @ RBW 1 MHz

@ SWT 20ms @ VBW 32 MHz Mode Sweep

20 dBm

M1[1]

-1.92 dBm|
6.343080 GHz|

-20 dem

-30 dém

-40 di

[/

-50 dem

CF 6.345 GHz

1001 pts

1

Date: 27.SEP.2024 23:10:26

Span 320.0 MHz
—
CRERRNEED

11AX160MIMO_Ant7_6345

Spectrum

Ref Level 30.00 dBm

(=)

| Att 20 dB @
Count 100/100
@ LRm View

Offset 25.33 dB @ RBW 1 MHz

SWT 20ms @ VBW 3 MHz Mode Sweep

20 dBm

M1[1]

-2.02 dBm|
6.342760 GHz|

M

-20 dem

-30 dém

-40 di

-50 dem

CF 6.345 GHz

1001 pts

Span 320.0 MHz

1

Date:

27.8EP.2024 22:11:31

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A89 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX160MIMO_Ant6_6665

Spectrum

Ref Level 30.00 dBm

(=)

| Att
Count 100/100
@ LRm View

Offset 25.558 dB @ RBW 1 MHz
20 dB @ SWT 20 ms

® VBW 32 MHz Mode Sweep

20 dBm

M1[1]

-2.38 dBm)|
6.662440 GHz|

M

e e

o
=
o
&

CF 6.665 GHz

1001 pts

1

Span 320.0 MHz

Date: 27.8EP.2024 23:15:19

) [ SERRRR 1

11AX160MIMO_Ant7_6665

Spectrum :%:“
Ref Level 30.00 dBm Offset 2548 dB @ RBW 1 MHz
lo att 20 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
Count_100/100
@ LRm View
M1[1] -2.07 dBm|
6.667240 GHz|
20 dBm
10d
0 der 1L
L ——| ]
" e —
-10 dem F ﬁ\
-20 dem J ‘
-30 dBm J .
ey \_m____'___*w
-40 d
-50 dem
-60 d
CF 6.665 GHz 1001 pts Span 320.0 MHz
—
) ] QRRARRARD

Date: 27.8EP.2024 22:16:24

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A90 of A160
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In-Band Emissions

Test Result

TestMode Antenna | Freq(MHz) Result Limit Verdict
Ant6 5955 See test graph See test graph PASS

Ant7 5955 See test graph See test graph PASS

Ant6 6175 See test graph See test graph PASS

Ant7 6175 See test graph See test graph PASS

Ant6 6415 See test graph See test graph PASS

11A-CDD Ant7 6415 See test graph See test graph PASS
Ant6 6535 See test graph See test graph PASS

Ant7 6535 See test graph See test graph PASS

Ant6 6695 See test graph See test graph PASS

Ant7 6695 See test graph See test graph PASS

Ant6 6855 See test graph See test graph PASS

Ant7 6855 See test graph See test graph PASS

Ant6 5955 See test graph See test graph PASS

Ant7 5955 See test graph See test graph PASS

Ant6 6175 See test graph See test graph PASS

Ant7 6175 See test graph See test graph PASS

Ant6 6415 See test graph See test graph PASS

Ant7 6415 See test graph See test graph PASS

1AX20MIMO Ant6 6535 See test graph See test graph PASS
Ant7 6535 See test graph See test graph PASS

Ant6 6695 See test graph See test graph PASS

Ant7 6695 See test graph See test graph PASS

Ant6 6855 See test graph See test graph PASS

Ant7 6855 See test graph See test graph PASS

Ant6 5965 See test graph See test graph PASS

Ant7 5965 See test graph See test graph PASS

Ant6 6165 See test graph See test graph PASS

Ant7 6165 See test graph See test graph PASS

Ant6 6405 See test graph See test graph PASS

Ant7 6405 See test graph See test graph PASS

TAX40MIMO Ant6 6565 See test graph See test graph PASS
Ant7 6565 See test graph See test graph PASS

Ant6 6685 See test graph See test graph PASS

Ant7 6685 See test graph See test graph PASS

Ant6 6845 See test graph See test graph PASS

Ant7 6845 See test graph See test graph PASS

Ant6 5985 See test graph See test graph PASS

Ant7 5985 See test graph See test graph PASS

Ant6 6145 See test graph See test graph PASS

11AX80MIMO Ant7 6145 See test graph See test graph PASS
Ant6 6385 See test graph See test graph PASS

Ant7 6385 See test graph See test graph PASS

Ant6 6625 See test graph See test graph PASS
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Ant7 6625 See test graph See test graph PASS
Ant6 6705 See test graph See test graph PASS
Ant7 6705 See test graph See test graph PASS
Ant6 6785 See test graph See test graph PASS
Ant7 6785 See test graph See test graph PASS
Ant6 6025 See test graph See test graph PASS
Ant7 6025 See test graph See test graph PASS
Ant6 6185 See test graph See test graph PASS
Ant7 6185 See test graph See test graph PASS
MAX160MIMO Ant6 6345 See test graph See test graph PASS
Ant7 6345 See test graph See test graph PASS
Ant6 6665 See test graph See test graph PASS
Ant7 6665 See test graph See test graph PASS
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SPORTON LAB.
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Test Graphs
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -27.870 MHz | 200.000 kHz 5.92260 GHz -61.03 dBm 61.41dB 21.41dB
-27.870 MHz -18.580 MHz | 200.000 kHz 5.92726 GHz -61.00 dBm 6138 dB 2154 dB
-18.580 MHz -10.290 MHz | 200.000 kHz 5.04468 GHz -31.18 dBm 3156 dB 1152 dB
-10.290 MHz -9.200 MHz | 200.000 kHz 5.04472 GHz -31.58 dBm 3195 dB -12.05 dB

9.200 MHz 10.290 MHz | 200.000 kHz 5.06528 GHz -31.98 dBm 32,35 dB -12.45 dB
10.290 MHz 18.580 MHz | 200.000 kHz 5.06544 GHz -32.04 dBm 32.41dB -12.27 dB
18.580 MHz 27.870 MHz | 200.000 kHz 5.98285 GHz -59.39 dBm 59.77 dB -19.80 dB
27.870 MHz 50.000 MHz | 200.000 kHz 5.98350 GHz -59.90 dBm -60.28 db -20.28 db

I (]
Date: 21.0CT.2024 08:40:09
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Range Low \ Range Up \ RBW | Freguency | Power Abs | Power Rel | ALimit

-50.000 MHz -28.230 MHz | 200.000 kHz 5.92612 GHz -61.29 dBm -60.48 dB -20.48 db
-28.230 MHz -18.820 MHz | 200.000 kHz 5.92689 GHz -61.31 dBm -60.51 dB -20.65 db
-18.820 MHz -10.410 MHz | 200,000 kHz 5.94443 GHz -34.09 dBm -33.28 dB -13.12.dB
-10.410 MHz -9.410 MHz | 200,000 kHz 5.94461 GHz -32.86 dBm -33.05de -13.35dB
9.410 MHz 10,410 MHz | 200.000 kHz 5.96540 GHz -332.11 dBm -32.30 dB -12.60 dB
10.410 MHz 18,820 MHz 200.000 kHz 5.96546 GHz -33.54 dBm -32.73dB -12.68 dB
18.820 MHz 28,230 MHz 200.000 kHz 5.98319 GHz -61.60 dBm -60.80 dB -20.85 d&
28.230 MHz 50.000 MHz 200.000 kHz 5.98595 GHz -61.45 dBm -60.64 dB -20.64 dB

—

I i
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11A-CDD_Ant6_6175
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -27.870 MHz 200.000 kHz 6.14661 GHz -58.14 dBm -58.04 dB -18.04 dB
-27.870 MHz -18.580 MHz 200.000 kHz 6.14717 GHz -58.59 dBm -58.49 dB -18.54 dB
-18.580 MHz -10.290 MHz 200.000 kHz 6.16470 GHz -32.39 dBm -32.29 dB -12.28 dB
-10.290 MHz -9.290 MHz 200.000 kHz 6.16473 GHz -32.60 dBm -32.50 dB -12.80 dB
9.290 MHz 10,290 MHz 200.000 kHz 6.18529 GHz -32.67 dBm -32.57 dB -12.67 dB
10.290 MHz 18,580 MHz 200.000 kHz 6.18537 GHz -32.14 dBm -32.03 dB -11.96 dB
18,580 MHz 27.870 MHz 200.000 kHz 6.20286 GHz -59.28 dBm -59.18 dB -19.20 dB
27.870 MHz 50,000 MHz 200.000 kHz 6.20349 GHz -59.23 dBm -59.13 dB -19.13 dB
) J v
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-50.000 MHz -28.230 MHz 200.000 kHz 6.14529 GHz -60.85 dBm -60.65 dB -20.65 dB
-28.230 MHz -18.820 MHz 200.000 kHz 6.14684 GHz -60.91 dBm -60.71 dB -20.79 dB
-18.820 MHz -10.410 MHz 200.000 kHz 6.16457 GHz -33.69 dBm -33.49 dB -13.47 dB
-10.410 MHz -9.410 MHz 200.000 kHz 6.16460 GHz -34.09 dBm -33.89 dB -13.99 dB

9.410 MHz 10.410 MHz 200.000 kHz 6.18541 GHz -32.78 dBm -32.58 dB -12.68 dB
10.410 MHz 18.820 MHz 200.000 kHz 6.18549 GHz -32.73 dBm -32.53 dB -12.46 dB
18,820 MHz 28,230 MHz 200.000 kHz 6.20315 GHz -61.27 dBm -61.07 dB -21.16 dB
28,230 MHz 50,000 MHz 200.000 kHz 6.20344 GHz -61.14 dBm -60.93 dB -20.93 dB
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11A-CDD_Ant6_6415
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-50.000 MHz -28.020 MHz 200,000 kHz 6.38693 GHz -59.76 dBm -59.51 dB -19.51 dB
-28.020 MHz -18.680 MHz 200.000 kHz 6.38715 GHz -59.97 dBm -59.72 dB -19.95 d&
-18.680 MHz -10.340 MHz 200.000 kHz 6.40460 GHz -33.51 dBm -33.26 dB -13.20 d&
-10.340 MHz -9.340 MHz | 200.000 kHz 6.40467 GHz -33.26 dBm -33.01de -13.11 dB
9.340 MHz 10,340 MHz | 200,000 kHz 6.42534 GHz -32.57 dBm -32,31de -12.41 dB
10.340 MHz 18,680 MHz | 200.000 kHz 6.42535 GHz -32.62 dbm -32,37 dB -12.37 dB
18.680 MHz 28,020 MHz | 200.000 kHz 6.44282 GHz -59.98 dBm -59.73 dB -19.99 db
28.020 MHz 50,000 MHz | 200.000 kHz 6.44435 GHz -60.29 dBm -60.04 dB -20.04 dB
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Date: 21.0CT.2024 08:

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -28.230 MHz 200.000 kHz 6.38633 GHz -56.00 dBm -56.37 dB -16.37 dB
-28.230 MHz -18.820 MHz 200.000 kHz 6.38690 GHz -55.49 dBm -55.86 dB -16.02 dB
-18.820 MHz -10.410 MHz 200.000 kHz 6.40455 GHz -33.67 dBm -34.04 dB -13.99 dB
-10.410 MHz -9.410 MHz 200.000 kHz 6.40461 GHz -33.41 dBm -33.768 dB -14.28 dB

9.410 MHz 10.410 MHz 200.000 kHz 6.42540 GHz -32.91 dBm -33.26 dB -13.38 dB
10.410 MHz 18.820 MHz 200.000 kHz 6.42552 GHz -33.06 dBm -33.43 dB -13.33 dB
18,820 MHz 28,230 MHz 200.000 kHz 6.44310 GHz -56.10 dBm -56.47 dB -16.64 dB
28,230 MHz 50,000 MHz 200.000 kHz 6.44344 GHz -55.91 dBm -56.28 dB -16.28 dB

) J v
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11A-CDD_Ant6_6535
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Peak Power 0.55dBm
Rangelow | RangeUp | RBW |

Standard: None

RBW 200.000 kHz

Frequency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -27.950 MHz 200.000 kHz 6.50665 GHz -58.34 dBm -58.89 dB -18.89 dB
-27.950 MHz -18.630 MHz 200.000 kHz 6.50727 GHz -58.26 dBm -58.81 dB -19.08 dB
-18.630 MHz -10.320 MHz 200.000 kHz 6.52465 GHz -31.87 dBm -32.42 dB -12.39 dB
-10.320 MHz -9.320 MHz 200.000 kHz 6.52469 GHz -32.35 dBm -32.90 dB -13.00 dB
9.320 MHz 10,320 MHz 200.000 kHz 6.54532 GHz -32.48 dBm -33.03 dB -13.13 dB
10.320 MHz 18,630 MHz 200.000 kHz 6.54540 GHz -32.01 dBm -32.56 dB -12.48 db
18,630 MHz 27,950 MHz 200.000 kHz 6.56282 GHz -58.47 dBm -59.02 dB -19.19 dB
27,950 MHz 50,000 MHz 200.000 kHz 6.56407 GHz -58.73 dBm -59.28 dB -19.28 dB
) J v
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Spectrum Emission Mask
Peak Power 1.95dBm
Rangelow | RangeUp | RBW |

Standard: None

RBW 200.000 kHz

Frequency | PoweraAbs | PowerRel | ALimit
-50.000 MHz -28.160 MHz 200.000 kHz 6.50661 GHz -54.99 dBm -56.94 dB -16.94 dB
-28.160 MHz -18.770 MHz 200.000 kHz 6.50690 GHz -54.74 dBm -56.69 dB -16.76 dB
-18.770 MHz -10.390 MHz 200.000 kHz 6.52452 GHz -31.93 dBm -33.88 dB -13.79 dB
-10.390 MHz -9.390 MHz 200.000 kHz 6.52461 GHz -31.72 dBm -33.67 dB -13.77 dB
9.390 MHz 10,390 MHz 200.000 kHz 6.54539 GHz -31.82 dBm -33.77 dB -13.87 dB
10.390 MHz 18.770 MHz 200.000 kHz 6.54547 GHz -31.21 dBm -33.16 dB -13.09 dB
18,770 MHz 28,160 MHz 200.000 kHz 6.56313 GHz -54.46 dBm -56.41 dB -16.45 dB
28,160 MHz 50,000 MHz 200.000 kHz 6.56351 GHz -54.43 dBm -56.38 dB -16.38 dB
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11A-CDD_Ant6_6695
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Peak Power 0.52 dBm
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Standard: None

RBW 200.000 kHz

21.0CT.2024

Frequency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -27.870 MHz 200.000 kHz 6.66653 GHz -57.26 dBm -57.77 dB -17.78 dB
-27.870 MHz -18.580 MHz 200.000 kHz 6.66719 GHz -57.63 dBm -58.15 dB -18.22 dB
-18.580 MHz -10.290 MHz 200.000 kHz 6.68468 GHz -32.27 dBm -32.79 dB -12.75 dB
-10.290 MHz -9.290 MHz 200.000 kHz 6.68474 GHz -31.30 dBm -31.82 dB -12.32 dB
9.290 MHz 10,290 MHz 200.000 kHz 6.70528 GHz -32.83 dBm -33.35 dB -13.45 dB
10.290 MHz 18,580 MHz 200.000 kHz 6.70533 GHz -32.30 dBm -32.62 dB -12.78 dB
18,580 MHz 27.870 MHz 200.000 kHz 6.72286 GHz -58.37 dBm -58.89 dB -18.89 dB
27.870 MHz 50,000 MHz 200.000 kHz 6.72378 GHz -58.26 dBm -58.78 dB -18.78 dB
) J v
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power 1.82 dBm
Rangelow | RangeUp | RBW |

Standard: None

RBW 200.000 kHz

Frequency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.440 MHz 200.000 kHz 6.66653 GHz -54.73 dBm -56.56 dB -16.56 dB
-28.440 MHz -18.960 MHz 200.000 kHz 6.66662 GHz -55.00 dBm -56.82 dB -16.89 dB
-18.960 MHz -10.480 MHz 200.000 kHz 6.68433 GHz -32.84 dBm -34.67 dB -14.48 dB
-10.480 MHz -9.480 MHz 200.000 kHz 6.68454 GHz -32.51 dBm -34.33 dB -14.83 dB
9.480 MHz 10,480 MHz 200.000 kHz 6.70548 GHz -32.08 dBm -33.90 dB -14.00 dB
10.480 MHz 18,960 MHz 200.000 kHz 6.70557 GHz -32.27 dBm -34.09 dB -14.01 dB
18,960 MHz 28,440 MHz 200.000 kHz 6.72319 GHz -55.43 dBm -57.26 dB -17.58 dB
28,440 MHz 50,000 MHz 200.000 kHz 6.72348 GHz -55.41 dBm -57.23 dB -17.23 dB
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11A-CDD_Ant6_6855
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Spectrum Emission Mask
Peak Power 0.03 dBm
Rangelow | RangeUp | RBW |

Standard: None

RBW 200.000 kHz

Frequency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28.020 MHz 200.000 kHz 6.82686 GHz -57.71 dBm -57.74 dB -17.74 dB
-28.020 MHz -18.680 MHz 200.000 kHz 6.82716 GHz -57.54 dBm -57.57 dB -17.80 dB
-18.680 MHz -10.340 MHz 200.000 kHz 6.84465 GHz -33.25 dBm -33.28 dB -13.28 dB
-10.340 MHz -9.340 MHz 200.000 kHz 6.84468 GHz -32.65 dBm -32.68 dB -12.98 dB
9.340 MHz 10,340 MHz 200.000 kHz 6.86533 GHz -32.80 dBm -32.683 dB -12.93 dB
10.340 MHz 18.680 MHz 200.000 kHz 6.86535 GHz -32.54 dBm -32.57 dB -12.57 dB
18,680 MHz 28,020 MHz 200.000 kHz 6.88282 GHz -58.31 dBm -58.34 dB -18.60 dB
28,020 MHz 50,000 MHz 200.000 kHz 6.88305 GHz -58.47 dBm -58.50 dB -18.50 dB
) J v
21.0CT.2024 10:08:01

11A-CDD_Ant7_6855

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.55 dB Mode Sweep

@ 1Rm View

Limit ¢heck
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-10 di
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-30 di

-udem

-50 dem

-70 dem

-80 di

CF 6.855 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power 1.34 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -28.160 MHz 200.000 kHz 6.82659 GHz -54.92 dBm -56.26 dB -16.26 dB
-28.160 MHz -18.770 MHz 200.000 kHz 6.82716 GHz -55.03 dBm -56.37 dB -16.79 dB
-18.770 MHz -10.390 MHz 200.000 kHz 6.84461 GHz -32.01 dBm -33.36 dB -13.35 dB
-10.390 MHz -9.390 MHz 200.000 kHz 6.84462 GHz -32.48 dBm -33.82 dB -13.92 dB

9.390 MHz 10,390 MHz 200.000 kHz 6.86539 GHz -30.84 dBm -32.19 dB -12.29 dB
10.390 MHz 18.770 MHz 200.000 kHz 6.86544 GHz -30.87 dBm -32.21 dB -12.17 dB
18,770 MHz 28,160 MHz 200.000 kHz 6.88309 GHz -54.94 dBm -56.28 dB -16.37 dB
28,160 MHz 50,000 MHz 200.000 kHz 6.88321 GHz -55.20 dBm -56.55 dB -16.55 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR461912G

11AX20MIMO_Ant6_5955

Spectrum

(=]

Ref Level 10.00 dBm
Count 100/100

Offset 25.39 dB Mode Sweep

@ 1Rm View

Limit ¢heck
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-70 dem

-80 di

CF 5.955 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask Standard: None

21.0CT.2024 10:10:07

Peak Power -0.35dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.950 MHz 200.000 kHz 5.92387 GHz -60.25 dBm -59.90 dB -19.90 dB
-30.950 MHz -20.630 MHz 200.000 kHz 5.92410 GHz -60.61 dBm -60.27 dB -20.32 dB
-20.630 MHz -11.320 MHz 200.000 kHz 5.94362 GHz -36.37 dBm -36.03 dB -15.98 dB
-11.320 MHz -10.320 MHz 200.000 kHz 5.94369 GHz -37.13 dBm -36.79 dB -16.89 dB
10.320 MHz 11,320 MHz 200.000 kHz 5.96632 GHz -36.59 dBm -36.25 dB -16.35 dB
11,320 MHz 20,630 MHz 200.000 kHz 5.96636 GHz -36.44 dBm -36.10 dB -16.07 dB
20,630 MHz 30,950 MHz 200.000 kHz 5.98594 GHz -60.27 dBm -59.92 dB -19.94 dB
30,950 MHz 50,000 MHz 200.000 kHz 5.98773 GHz -60.07 dBm -59.72 dB -19.72 dB
) J v

11AX20MIMO_Ant7_5955

Date: 21.0CT.2024 10:11:02

Spectrum
Ref Level 10.00 dBm  Offset 25.32 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d ] J \l
-20 d !
-30 d \\
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-50 dem \
20w
-70 dem
-80 d
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.31dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.800 MHz 200,000 kHz 5.92082 GHz -60.72 dBm -59.41 dB -19.41 dB
-30.800 MHz -20.530 MHz 200.000 kHz 5.92446 GHz -60.96 dBm -59.65 dB -19.95 d&
-20.530 MHz -11.270 MHz 200.000 kHz 5.94358 GHz -37.29 dBm -35.98 dB -15.84 d&
-11.270 MHz -10.270 MHz | 200,000 kHz 5.94374 GHz -37.77 dém -36.45 dB -16.55 d&
10.270 MHz 11,270 MHz | 200,000 kHz 5.96627 GHz -36.57 dBm -35.25dB -15.35 dB
11.270 MHz 20,530 MHz | 200.000 kHz 5.96628 GHz -36.90 dBm -35.58 dB -15.58 dB
20.530 MHz 30,800 MHz | 200.000 kHz 5.98559 GHz -60.80 dBm -59.48 dB -19.72 dB
30.800 MHz 50,000 MHz | 200.000 kHz 5.98586 GHz -60.64 dBm -59.33 dB -19.33 dB
1 J (]
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FCC RF Test Report

SPORTON LAB.

Report No. : FR461912G

11AX20MIMO_Ant6_6175

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 25.52 dB Mode Sweep

@ 1Rm View

Limit ¢heck
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-70 dem

-80 di

CF 6.175 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -0.76 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.510 MHz 200.000 kHz 6.14442 GHz -58.17 dBm -57.42 dB -17.42 dB
-30.510 MHz -20.340 MHz 200.000 kHz 6.14471 GHz -57.93 dBm -57.17 dB -17.42 dB
-20.340 MHz -11.170 MHz 200.000 kHz 6.16371 GHz -37.00 dBm -36.24 dB -16.13 dB
-11.170 MHz -10.170 MHz 200.000 kHz 6.16386 GHz -35.63 dBm -34.87 dB -15.57 dB
10.170 MHz 11,170 MHz 200.000 kHz 6.18616 GHz -35.95 dBm -35.19 dB -15.49 dB
11,170 MHz 20,340 MHz 200.000 kHz 6.18622 GHz -35.75 dBm -35.00 dB -14.96 dB
20.340 MHz 30.510 MHz 200.000 kHz 6.20549 GHz -59.09 dBm -58.34 dB -18.37 dB
30,510 MHz 50,000 MHz 200.000 kHz 6.20623 GHz -58.75 dBm -58.00 dB -18.00 dB
) J v
21.0CT.2024 10:18:45

11AX20MIMO_Ant7_6175

Spectrum
Ref Level 10.00 dBm  Offset 25.49 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
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o
-70 dem
-80 d
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.62 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,230 MHz 200,000 kHz 6.14358 GHz -60.84 dBm -60.21 dB -20.21 dB
-31.230 MHz -20.820 MHz 200.000 kHz 6.14398 GHz -60.76 dBm -60.13 dB -20.37 d&
-20.820 MHz -11.410 MHz 200.000 kHz 6.16359 GHz -37.68 dBm -37.06 dB -17.06 d&
-11.410 MHz -10.410 MHz | 200,000 kHz 6.16360 GHz -37.72 dBm -37.10dB -17.20 d&
10.410 MHz 11,410 MHz | 200,000 kHz 6.18640 GHz -37.08 dBm -36.46 dB -16.56 db
11.410 MHz 20,820 MHz | 200.000 kHz 6.18642 GHz -36.70 dBm -36.08 dB -16.07 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.20613 GHz -61.15 dBm -60.52 dB -20.64 db
31.230 MHz 50,000 MHz | 200.000 kHz 6.20734 GHz -60.92 dBm -60.30 dB -20.30 dB
1 J (]
Date: 21.0CT.2024 10:19:41

Sporton International Inc. (Kunshan)
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FCC RF Test Report

SPORTON LAB.

Report No. : FR461912G

11AX20MIMO_Ant6_6415

Spectrum

(=]

Ref Level 10.00 dBm
Count 100/100

Offset 25.69 dB Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 di

CF 6.415 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask Standard: None

21.0CT.2024 1

o
s
o
©
b

Peak Power -0.75dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.080 MHz 200.000 kHz 6.38297 GHz -59.40 dBm -58.66 dB -18.66 dB
-31.080 MHz -20.720 MHz 200.000 kHz 6.38413 GHz -59.47 dBm -58.72 dB -18.96 dB
-20.720 MHz -11.360 MHz 200.000 kHz 6.40362 GHz -37.39 dBm -36.65 dB -16.64 dB
-11.360 MHz -10.360 MHz 200.000 kHz 6.40365 GHz -37.37 dBm -36.62 dB -16.92 dB
10.360 MHz 11,360 MHz 200.000 kHz 6.42633 GHz -36.03 dBm -35.29 dB -15.79 dB
11,360 MHz 20,720 MHz 200.000 kHz 6.42639 GHz -36.93 dBm -36.18 dB -16.16 dB
20.720 MHz 31.080 MHz 200.000 kHz 6.44604 GHz -60.77 dBm -60.03 dB -20.07 dB
31,080 MHz 50,000 MHz 200.000 kHz 6.44693 GHz -60.46 dBm -59.72 dB -19.72 dB
) J v

11AX20MIMO_Ant7_6415

Spectrum
Ref Level 10.00 dBm  Offset 25.72 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281 \l
-10d T l T
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-70 dem
-80 d
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.22 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.800 MHz 200,000 kHz 6.38387 GHz -57.98 dBm -57.75 dB -17.75 d&
-30.800 MHz -20.530 MHz 200.000 kHz 6.38431 GHz -58.15 dBm -57.93 dB -18.05 d&
-20.530 MHz -11.270 MHz 200.000 kHz 6.40356 GHz -36.60 dBm -36.38 dB -16.23 db
-11.270 MHz -10.270 MHz | 200,000 kHz 6.40380 GHz -35.74 dBm -35.52 dB -16.82 db
10.270 MHz 11,270 MHz | 200,000 kHz 6.42626 GHz -35.30 dBm -35.08 dB -15.38 dB
11.270 MHz 20,530 MHz | 200.000 kHz 6.42630 GHz -35.45 dBm -35.22 dB -15.20 dB
20.530 MHz 30,800 MHz | 200.000 kHz 6.44545 GHz -57.70 dBm -57.47 dB -17.88 dB
30.800 MHz 50,000 MHz | 200.000 kHz 6.44585 GHz -57.79 dBm -57.57 dB -17.57 dB
1 J (]
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FCC RF Test Report

SPORTON LAB.

Report No. : FR461912G

11AX20MIMO_Ant6_6535

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 25.67 dB Mode Sweep

@ 1Rm View

Limit
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CF 6.535 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask Standard: None

21.0CT.2024

Peak Power -0.21 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.870 MHz 200.000 kHz 6.50394 GHz -58.05 dBm -57.83 dB -17.83 dB
-30.870 MHz -20.580 MHz 200.000 kHz 6.50425 GHz -58.15 dBm -57.94 dB -18.08 dB
-20.580 MHz -11.290 MHz 200.000 kHz 6.52369 GHz -36.38 dBm -36.17 dB -16.15 dB
-11.290 MHz -10.290 MHz 200.000 kHz 6.52373 GHz -36.24 dBm -36.03 dB -16.33 dB
10.290 MHz 11,290 MHz 200.000 kHz 6.54629 GHz -36.26 dBm -36.05 dB -16.15 dB
11,290 MHz 20,580 MHz 200.000 kHz 6.54636 GHz -36.37 dBm -36.16 dB -16.10 dB
20,580 MHz 30.870 MHz 200.000 kHz 6.56585 GHz -59.03 dBm -58.81 dB -18.84 dB
30.870 MHz 50,000 MHz 200.000 kHz 6.56632 GHz -58.77 dBm -58.56 dB -18.56 dB
) J v

11AX20MIMO_Ant7_6535

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.59 dB Mode Sweep

@ 1Rm View

Limit
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-80 di

CF 6.535 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power 1.08 dBm
Rangelow | RangeUp | RBW |

Standard: None

RBW 200.000 kHz

Frequency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -30.950 MHz 200.000 kHz 6.50399 GHz -54.73 dBm -55.81 dB -15.81 dB
-30.950 MHz -20.630 MHz 200.000 kHz 6.50444 GHz -54.41 dBm -55.49 dB -15.95 dB
-20.630 MHz -11.320 MHz 200.000 kHz 6.52361 GHz -35.22 dBm -36.30 dB -16.23 dB
-11.320 MHz -10.320 MHz 200.000 kHz 6.52370 GHz -35.29 dBm -36.37 dB -16.67 dB
10.320 MHz 11,320 MHz 200.000 kHz 6.54632 GHz -35.31 dBm -36.39 dB -16.49 dB
11,320 MHz 20,630 MHz 200.000 kHz 6.54635 GHz -35.20 dBm -36.27 dB -16.25 dB
20,630 MHz 30,950 MHz 200.000 kHz 6.56514 GHz -54.48 dBm -55.56 dB -16.51 dB
30,950 MHz 50,000 MHz 200.000 kHz 6.56604 GHz -55.26 dBm -56.34 dB -16.34 dB
) J v
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX20MIMO_Ant6_6695

21.0CT.2024

Spectrum e
Ref Level 10.00 dBm  Offset 25.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dem
-80 d
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.27 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -30.950 MHz 200,000 kHz 6.66385 GHz -56.89 dBm -56.61 dB -16.61 dB
-30.950 MHz -20.630 MHz 200.000 kHz 6.66423 GHz -56.87 dBm -56.59 dB -16.80 d&
-20.630 MHz -11.320 MHz 200.000 kHz 6.68365 GHz -36.80 dBm -36.53 dB -16.51 d&
-11.320 MHz -10,320 MHz | 200,000 kHz 6.68370 GHz -36.87 dBm -36.59 dB -16.89 db
10.320 MHz 11,320 MHz | 200,000 kHz 6.70632 GHz -37.03 dBm -36.76 dB -16.86 db
11.320 MHz 20,630 MHz | 200.000 kHz 6.70635 GHz -36.75 dBm -36.47 dB -16.45 dB
20.630 MHz 30,950 MHz | 200.000 kHz 6.72593 GHz -58.28 dbm -58.00 dB -18.03 dB
30.950 MHz 50,000 MHz | 200.000 kHz 6.72625 GHz -52.18 dBm -57.91 dB -17.91 dB
1 J (]

11AX20MIMO_Ant7_6695

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 25.51 dB Mode Sweep

@ 1Rm View

Limit
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CF 6.695 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power 0.66 dBm
Rangelow | RangeUp | RBW |

Standard: None

RBW 200.000 kHz

Frequency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.080 MHz 200.000 kHz 6.66366 GHz -54.49 dBm -55.15 dB -15.15 dB
-31.080 MHz -20.720 MHz 200.000 kHz 6.66395 GHz -54.62 dBm -55.28 dB -15.32 dB
-20.720 MHz -11.360 MHz 200.000 kHz 6.68356 GHz -35.57 dBm -36.23 dB -16.16 dB
-11.360 MHz -10.360 MHz 200.000 kHz 6.68365 GHz -36.34 dBm -37.00 dB -17.10 dB
10.360 MHz 11,360 MHz 200.000 kHz 6.70635 GHz -35.48 dBm -36.14 dB -16.44 dB
11,360 MHz 20,720 MHz 200.000 kHz 6.70638 GHz -35.37 dBm -36.03 dB -16.01 dB
20.720 MHz 31.080 MHz 200.000 kHz 6.72539 GHz -54.63 dBm -55.29 dB -16.09 dB
31,080 MHz 50,000 MHz 200.000 kHz 6.72639 GHz -54.99 dBm -55.65 dB -15.65 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX20MIMO_Ant6_6855

Spectrum e
Ref Level 10.00 dBm  Offset 25.63 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
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-70 dem
-80 d
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.89 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.020 MHz 200,000 kHz 6.82349 GHz -57.77 dBm -56.,88 dB -16.88 dB
-31.020 MHz -20.680 MHz 200.000 kHz 6.82410 GHz -58.11 dBm -57.21dB -17.35 d&
-20.680 MHz -11.340 MHz 200.000 kHz 6.84361 GHz -37.77 dBm -36.88 dB -16.83 db
-11.340 MHz -10.340 MHz | 200,000 kHz 6.84368 GHz -37.49 dBm -36.60 dB -16.90 d&
10.340 MHz 11,340 MHz | 200,000 kHz 6.86634 GHz -36.92 dBm -36.02 dB -16.12 dB
11.340 MHz 20,680 MHz | 200.000 kHz 6.86638 GHz -36.92 dBm -36.02 dB -15.99 dB
20.680 MHz 31,020 MHz | 200.000 kHz 6.88598 GHz -58.44 dBm -57.54 dB -17.59 dB
31.020 MHz 50,000 MHz | 200.000 kHz 6.88607 GHz -58.22 dBm -57.33 dB -17.33 dB
1 J (]
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Spectrum

Ref Level 10.00 dBm  Offset 25.55 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dem
-80 d
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.65dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.800 MHz 200,000 kHz 6.82395 GHz -54.57 dBm -55.22 dB -15.22 dB
-30.800 MHz -20.530 MHz 200.000 kHz 6.82435 GHz -54.46 dBm -55.11 dB -15.28 d&
-20.530 MHz -11.270 MHz 200.000 kHz 6.84369 GHz -35.15 dBm -35.81 dB -15.77 d&
-11.270 MHz -10.270 MHz | 200,000 kHz 6.84375 GHz -35.01 dBm -35.66 dB -16.16 d&
10.270 MHz 11,270 MHz | 200,000 kHz 6.86625 GHz -34.66 dBm -35.31de -15.81 dB
11.270 MHz 20,530 MHz | 200.000 kHz 6.86632 GHz -34.04 dBm -34.70de -14.65 db
20.530 MHz 30,800 MHz | 200.000 kHz 6.88532 GHz -54.32 dBm -54.97 dB -15.53 dB
30.800 MHz 50,000 MHz | 200.000 kHz 6.88627 GHz -54.97 dBm -55.62 dB -15.62 dB
1 J (]
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX40MIMO_Ant6_5965

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 25.44 dB Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 5.965 GHz 10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power 1.63 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -60.030 MHz 500.000 kHz 5.88493 GHz -56.57 dBm -58.20 dB -18.20 dB
-60.030 MHz -40.020 MHz 500.000 kHz 5.90508 GHz -57.00 dBm -58.63 dB -18.70 dB
-40.020 MHz -21.010 MHz 500.000 kHz 5.94390 GHz -34.54 dBm -36.17 dB -16.13 dB
-21.010 MHz -20.010 MHz 500.000 kHz 5.94400 GHz -33.92 dBm -35.55 dB -15.75 dB
20.010 MHz 21.010 MHz 500.000 kHz 5.98598 GHz -33.91 dBm -35.54 dB -16.14 dB
21,010 MHz 40.020 MHz 500.000 kHz 5.98612 GHz -34.60 dBm -36.23 dB -16.18 dB
40,020 MHz 60,030 MHz 500.000 kHz 6.02490 GHz -56.18 dBm -57.81 dB -17.89 dB
60,030 MHz 100,000 MHz 500.000 kHz 6.02504 GHz -56.21 dBm -57.84 dB -17.84 dB

) J v
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11AX40MIMO_Ant7_5965

Spectrum

Ref Level 10.00 dBm  Offset 25.40 dB Mode Sweep

Count 100/100

@ 1Rm View
Limit ¢heck PABS
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-80 d

CF 5.965 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power 0.53 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60,320 MHz 500.000 kHz 5.88099 GHz -56.96 dBm -57.49 dB -17.49 d&
-60.320 MHz -40.210 MHz 500.000 kHz 5.90473 GHz -57.21 dBm -57.74 dB -17.77 d&
-40.210 MHz -21.110 MHz 500.000 kHz 5.94386 GHz -34.95 dBm -35.48 dB -15.47 db
-21.110 MHz -20,110 MHz | S00.000 kHz 5.94394 GHz -34.89 dBm -35.42 dB -16.42 db
20.110 MHz 21,110 MHz | 5S00.000 kHz 5.98610 GHz -35.93 dBm -36.46 dB -16.66 db
21.110 MHz 40,210 MHz | 500.000 kHz 5.98614 GHz -34.98 dBm -35.51de -15.49 db
40.210 MHz 60,320 MHz | 500.000 kHz 6.02529 GHz -57.13 dBm -57.66 dB -17.68 db
60.320 MHz 100,000 MHz | 500.000 kHz 6.02539 GHz -56.80 dBm -57.34 dB -17.34 dB
1 J (]
Date: 21.0CT.2024 10:46:10

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX40MIMO_Ant6_6165

Spectrum e
Ref Level 10.00 dBm  Offset 25.58 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d J ‘L
-20 df / \
-30 d
L~ T
OB /J \
50 dem -
-60 dem
-70 dem
-80 d
CF 6.165 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.04 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs PowerRel | Alimit
-100.000 MHz -60.750 MHz 500.000 kHz 6.07773 GHz -54.85 dBm -55,89 dB -15.89 dB
-60.750 MHz -40.500 MHz 500.000 kHz 6.10432 GHz -54.98 dBm -56.02 dB -16.06 d&
-40.500 MHz -21.250 MHz 500.000 kHz 6.14374 GHz -36.14 dBm -37.17 dB -17.17 dé
-21.250 MHz -20,250 MHz | 500,000 kHz 6.14380 GHz -35.14 dBm -36.18 dB -17.18 d&
20.250 MHz 21,250 MHz | 500.000 kHz 6.18624 GHz -35.32 dBm -36.36 dB -16.56 db
21.250 MHz 40,500 MHz | 500.000 kHz 6.18630 GHz -35.82 dBm -36.85 dB -16.83 dB
40.500 MHz 60,750 MHz | 500.000 kHz 6.22570 GHz -55.59 dBm -56.62 dB -16.65 dB
60.750 MHz 100,000 MHz | 500.000 kHz 6.22658 GHz -55.37 dBm -56.41 dB -16.41 dB
1 J (]
21.0CT.2024 10:4%9:09

11AX40MIMO_Ant7_6165

Spectrum

Ref Level 10.00 dBm  Offset 25.55 dB Mode Sweep

Count 100/100

@ 1Rm View
Limit ¢heck PABS

0 dBfM=281

-10d

-20 d L

/ ]

-30 d

=HgenT ﬂ}

-50 dBm ]

"B

-70 dem

-80 d

CF 6.165 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power 0.68 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -59.880 MHz 500.000 kHz 6.08741 GHz -56.98 dBm -57.66 dB -17.66 dB
-59.880 MHz -39.920 MHz 500.000 kHz 6.10539 GHz -57.20 dBm -57.88 dB -18.05 d&
-39.920 MHz -20.960 MHz 500.000 kHz 6.14397 GHz -34.58 dBm -35.26 dB -15.23 db
-20.960 MHz -19.960 MHz | 500,000 kHz 6.14405 GHz -34.03 dBm -34.71dB -14.91 dB
19.960 MHz 20,960 MHz | 500.000 kHz 6.18593 GHz -33.91 dém -34.59 dB -15.19 dB
20.960 MHz 39,920 MHz | 500.000 kHz 6.18599 GHz -33.83 dém -34.51de -14.50 dB
39.920 MHz 59.880 MHz | 500.000 kHz 6.22479 GHz -56.13 dBm -56.81 dB -16.87 dB
59.880 MHz 100,000 MHz | 500.000 kHz 6.22505 GHz -55.93 dBm -56.61 dB -16.61 dB
1 J (]
Date: 21.0CT.2024 10:50:04

Sporton International Inc. (Kunshan)
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FCC ID: HD5-CT37X1N
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX40MIMO_Ant6_6405

Spectrum e
Ref Level 10.00 dBm  Offset 25.84 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d L
-20 d
L |
-30 d
OB —/—/ \
50 dem —
-60 dem
-70 dem
-80 d
CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.00 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60.170 MHz 500.000 kHz 6.33794 GHz -54.61 dBm -55.61 dB -15.61 dB
-60.170 MHz -40.110 MHz 500.000 kHz 6.34514 GHz -54.35 dBm -55.36 dB -15.54 d&
-40.110 MHz -21.060 MHz 500.000 kHz 6.38387 GHz -34.29 dBm -35.30 dB -15.27 d&
-21.060 MHz -20.060 MHz | S00.000 kHz 6.38395 GHz -34.53 dBm -35.54 dB -15.74 d&
20.060 MHz 21,060 MHz | 5S00.000 kHz 6.42605 GHz -34.60 dBm -35.60 dB -15.80 dB
21.060 MHz 40,110 MHz | 500.000 kHz 6.42611 GHz -33.84 dBm -34.85dB -14.82 dB
40.110 MHz 60,170 MHz | 500.000 kHz 6.46510 GHz -55.31 dBm -56.32 dB -16.36 dB
60.170 MHz 100,000 MHz | 500.000 kHz 6.46664 GHz -54.98 dBm -55.92 dB -15.98 dB
1 J (]
21.0CT.2024 10:

11AX40MIMO_Ant7_6405

Date: 21.0CT.2024

Spectrum
Ref Level 10.00 dBm  Offset 25.83 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d L
-20 d
-30 d
~FIdem \
-50 dem
-60 dBm
-70 dem
-80 d
CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.31dBm RBW 500.000 kHz
Range Low | Range Up RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -60.030 MHz 500.000 kHz 6.34460 GHz -56.05 dBm -57.36 dB -17.36 d&
-60.030 MHz -40.020 MHz 500.000 kHz 6.34502 GHz -56.21 dBm -57.52 dB -17.55 d&
-40.020 MHz -21.010 MHz 500.000 kHz 6.38398 GHz -34.39 dBm -35.70 dB -15.70 d&
-21.010 MHz -20.010 MHz | S00.000 kHz 6.38404 GHz -33.50 dBm -34.81dB -15.81 dB
20.010 MHz 21,010 MHz | 500.000 kHz 6.42598 GHz -33.75 dBm -35.06 dB -15.66 db
21.010 MHz 40,020 MHz | 500.000 kHz 6.42604 GHz -33.43 dém -34.74 de -14.72 dB
40.020 MHz 60,030 MHz | 500.000 kHz 6.46482 GHz -55.68 dBm -57.00 dB -17.12 dB
60.030 MHz 100,000 MHz | 500.000 kHz 6.46540 GHz -55.47 dBm -56.78 dB -16.78 dB
1 J (]

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX40MIMO_Ant6_6565

Spectrum

(=]

Count 100/100

Ref Level 10.00 dBm

Offset 25.31 dB Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBfM=281

PA

-10 di

-20 di

-30 di

-udem

-50 dem

-60 dBm

-70 dem

-80 di

CF 6.565 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Peak Power 1.24 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -60.450 MHz 500.000 kHz 6.49594 GHz -55.53 dBm -56.76 dB -16.76 dB
-60.450 MHz -40.300 MHz 500.000 kHz 6.50460 GHz -55.91 dBm -57.15 dB -17.17 dB
-40.300 MHz -21.150 MHz 500.000 kHz 6.54384 GHz -35.74 dBm -36.95 dB -16.98 dB
-21.150 MHz -20.150 MHz 500.000 kHz 6.54386 GHz -35.47 dBm -36.71 dB -16.91 dB
20,150 MHz 21,150 MHz 500.000 kHz 6.58614 GHz -34.98 dBm -36.22 dB -16.42 dB
21,150 MHz 40,300 MHz 500.000 kHz 6.58620 GHz -35.19 dBm -36.43 dB -16.41 dB
40,300 MHz 60,450 MHz 500.000 kHz 6.62502 GHz -55.53 dBm -56.77 dB -17.03 dB
60,450 MHz 100,000 MHz 500.000 kHz 6.62690 GHz -55.49 dBm -56.73 dB -16.73 dB

) J v
21.0CT.2024 11:15:10

11AX40MIMO_Ant7_6565

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 25.23 db

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBfM=281

PA

77

-10 di

-20 di

-30 di

-40 dem

-50 dem

-60 dem

-70 dem

-80 di

CF 6.565 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Peak Power 2.20 dBm

Standard: None

RBW 500.000 kHz

Date: 21.0CT.2024

Rangelow | RangeUp | RBW Frequency | PoweraAbs | PowerRel |  ALimit

-100.000 MHz -60.600 MHz 500.000 kHz 6.50303 GHz -51.05 dBm -53.25 dB -13.25 dB
-60.600 MHz -40.400 MHz 500.000 kHz 6.50501 GHz -50.96 dBm -53.16 dB -13.53 dB
-40.400 MHz -21.200 MHz 500.000 kHz 6.52893 GHz -40.53 dBm -42.73 dB -16.53 dB
-21.200 MHz -20.200 MHz 500.000 kHz 6.54385 GHz -34.37 dBm -36.57 dB -17.57 dB
20,200 MHz 21,200 MHz 500.000 kHz 6.58619 GHz -34.03 dBm -36.23 dB -16.43 dB
21,200 MHz 40,400 MHz 500.000 kHz 6.58625 GHz -34.09 dBm -36.29 dB -16.27 dB
40.400 MHz 60.600 MHz 500.000 kHz 6.62501 GHz -49.76 dBm -51.96 dB -12.31 dB
60,600 MHz 100,000 MHz 500.000 kHz 6.62575 GHz -50.30 dBm -52.51 dB -12.51 dB

) J v

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N
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FCC RF Test Report

SPORTON LAB.

Report No. : FR461912G

11AX40MIMO_Ant6_6685

Spectrum e
Ref Level 10.00 dBm  Offset 25.59 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d J L
-20 d
-30 d
~FUdBm /#_J
-50 dem i o
-60 dBm
-70 dem
-80 d
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.12 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60,320 MHz 500.000 kHz 6.62371 GHz -54.76 dBm -55.88 dB -15.88 dB
-60.320 MHz -40.210 MHz 500.000 kHz 6.62527 GHz -54.44 dBm -55.56 dB -15.91 d&
-40.210 MHz -21.110 MHz 500.000 kHz 6.66388 GHz -34.60 dBm -35.72 dB -15.71 d&
-21.110 MHz -20,110 MHz | S00.000 kHz 6.66390 GHz -34.78 dBm -35.90 dB -16.10 d&
20.110 MHz 21,110 MHz | 5S00.000 kHz 6.70608 GHz -34.65 dBm -35.77 dB -16.37 dB
21.110 MHz 40,210 MHz | 500.000 kHz 6.70612 GHz -34.68 dBm -35.80 dB -15.79 dB
40.210 MHz 60,320 MHz | 500.000 kHz 6.74503 GHz -55.13 dBm -56.25 dB -16.42 dB
60.320 MHz 100,000 MHz | 500.000 kHz 6.74607 GHz -55.13 dBm -56.25 dB -16.25 dB
1 J (]
21.0CT.2024 11:18:00

11AX40MIMO_Ant7_6685

Spectrum

Ref Level 10.00 dBm  Offset 25.49 dB Mode Sweep

Count 100/100

@ 1Rm View
Limit ¢heck PABS

0 dBfM=281

-10d ( t

-20 d L‘

L
-30 d \
40 dBm
Pra K
50 dem M e
D R

-60 dem

-70 dem

-80 d

CF 6.685 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power 1.92 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60,320 MHz 500.000 kHz 6.62265 GHz -51.61 dBm -53.52 dB -13.52 dB
-60.320 MHz -40.210 MHz 500.000 kHz 6.62587 GHz -50.45 dBm -52,36 dB -13.07 d&
-40.210 MHz -21.110 MHz 500.000 kHz 6.66380 GHz -34.73 dBm -36.65 dB -16.61 d&
-21.110 MHz -20,110 MHz | S00.000 kHz 6.66390 GHz -34.24 dBm -36.16 dB -16.36 db
20.110 MHz 21,110 MHz | 5S00.000 kHz 6.70610 GHz -34.15 dBm -36.07 dB -16.27 dB
21.110 MHz 40,210 MHz | 500.000 kHz 6.70612 GHz -34.24 dBm -36.16 dB -16.16 dB
40.210 MHz 60,320 MHz | 500.000 kHz 6.74495 GHz -51.15 dBm -53.07 dB -13.29 dB
60.320 MHz 100,000 MHz | 500.000 kHz 6.74649 GHz -51.18 dBm -53.10 dB -13.10 dB
1 J (]
Date: 21.0CT.2024 11:21:07

Sporton International Inc. (Kunshan)
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FCC RF Test Report

SPORTON LAB.

Report No. : FR461912G

11AX40MIMO_Ant6_6845

Spectrum e
Ref Level 10.00 dBm  Offset 25.60 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d J L
-20 d
| B
-30 d
OB K
-50 dBm — e
-60 dBm
-70 dem
-80 d
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.79 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -60,320 MHz 500.000 kHz 6.78309 GHz -55.71 dBm -56,50 dB -16.50 dB&
-60.320 MHz -40.210 MHz 500.000 kHz 6.78473 GHz -55.74 dBm -56.53 dB -16.56 d&
-40.210 MHz -21.110 MHz 500.000 kHz 6.82386 GHz -35.52 dBm -36.31 dB -16.29 d&
-21.110 MHz -20,110 MHz | S00.000 kHz 6.82390 GHz -35.48 dBm -36.27 dB -16.47 db
20.110 MHz 21,110 MHz | 5S00.000 kHz 6.86606 GHz -34.34 dém -35.13de -16.13 dB
21.110 MHz 40,210 MHz | 500.000 kHz 6.86616 GHz -35.12 dBm -35.91de -15.89 dB
40.210 MHz 60,320 MHz | 500.000 kHz 6.90517 GHz -55.82 dBm -56.61 dB -16.70 dB
60.320 MHz 100,000 MHz | 500.000 kHz 6.90651 GHz -55.70 dBm -56.48 dB -16.48 dB
1 J (]
21.0CT.2024 11:56:02

11AX40MIMO_Ant7_6845

Spectrum

Ref Level 10.00 dBm  Offset 25.51 dB Mode Sweep

Count 100/100

@ 1Rm View
Limit ¢heck PABS

0 dBfM=281

-10d i t

204 - L

-30 d

0 dBm [t \,

50 dem = e —

-60 dem

-70 dem

-80 d

CF 6.845 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power 1.72 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60,320 MHz 500.000 kHz 6.78433 GHz -51.81 dBm -53.53 dB -13.53 dB
-60.320 MHz -40.210 MHz 500.000 kHz 6.78487 GHz -51.95 dBm -53.67 dB -13.78 dB
-40.210 MHz -21.110 MHz 500.000 kHz 6.82386 GHz -34.69 dBm -36.41 dB -16.40 d&
-21.110 MHz -20,110 MHz | S00.000 kHz 6.82390 GHz -34.75 dBm -36.47 dB -16.67 db
20.110 MHz 21,110 MHz | 5S00.000 kHz 6.86608 GHz -33.32 deém -35.04 dB -15.64 db
21.110 MHz 40,210 MHz | 500.000 kHz 6.86620 GHz -34.03 dém -35.75dB -15.71 dB
40.210 MHz 60,320 MHz | 500.000 kHz 6.90509 GHz -51.53 dBm -53.25dB -13.39.dB
60.320 MHz 100,000 MHz | 500.000 kHz 6.90553 GHz -51.44 dBm -53.16 dB -13.16 dB
1 J (]
Date: 21.0CT.2024

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX80MIMO_Ant6_5985

Spectrum e
Ref Level 10.00 dBm  Offset 25.31 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d
~FIdem \.,_.___“____
-50 dem
[ IN——
-60 dem
-70 dem
-80 d
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.33 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.630 MHz 1.000 MHz 5.85359 GHz -54.44 dBm -55.76 dB -15.76 dB
-122.630 MHz -81.750 MHz 1.000 MHz 5.86307 GHz -54.50 dBm -55.82 dB -16.03 d&
-81.750 MHz -41.880 MHz 1.000 MHz 5.94310 GHz -34.42 dBm -35.75dB -15.75 d&
-41.880 MHz -40.880 MHz 1.000 MHz 5.94314 GHz -34.61 dBm -35.93 dB -16.33 db
40.880 MHz 41.880 MHz 1.000 MHz 6.02686 GHz -35.50 dBm -36.83 dB -17.23 dB
41.880 MHz 81.750 MHz 1.000 MHz 6.02694 GHz -35.33 dém -36.66 dB -16.65 db
81.750 MHz 122,630 MHz 1.000 MHz 6.10741 GHz -55.27 dBm -56.60 dB -16.66 db
122.630 MHz 200.000 MHz 1.000 MHz 6.10765 GHz -55.27 dBm -56.60 dB -16.60 dB
1 J (]
21.0CT.2024 12:00:07

11AX80MIMO_Ant7_5985

Spectrum
Ref Level 10.00 dBm  Offset 25.22 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d
=<-cim \\
-50 dem
-60 dem
-70 dem
-80 d
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.23 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -121.770 MHz 1.000 MHz 5.86181 GHz -55.04 dBm -55.27 dB -15.27 dB
-121.770 MHz -81.180 MHz 1.000 MHz 5.86325 GHz -55.17 dBm -55.40 dB -15.41 dB
-81.180 MHz -41.590 MHz 1.000 MHz 5.94339 GHz -34.61 dBm -34.84 dB -14.83 dB
-41.590 MHz -40.590 MHz 1.000 MHz 5.94343 GHz -34.55 dBm -34.78 dB -15.18 d&
40.590 MHz 41.590 MHz 1.000 MHz 6.02657 GHz -35.52 dBm -35.75dB -16.15 dB
41.590 MHz 81.180 MHz 1.000 MHz 6.02661 GHz -35.82 dBm -36.05 dB -16.04 dB
£1.180 MHz 121,770 MHz 1.000 MHz 6.10643 GHz -55.46 dBm -55.69 dB -15.79 dB
121.770 MHz 200.000 MHz 1.000 MHz 6.11099 GHz -55.48 dBm -55.71 dB -15.71 dB
1 J (]
Date: 21.0CT.2024 12:01:02

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX80MIMO_Ant6_6145

21.0CT.2024

12:

Spectrum e
Ref Level 10.00 dBm  Offset 25.69 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d J L*
304 - -
~FIdem —_M/
-50 dem
-60 dem
-70 dem
-80 d
CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.20 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -121.490 MHz 1.000 MHz 6.01989 GHz -54.16 dBm -55,36 dB -15.36 dB
-121.490 MHz -80.990 MHz 1.000 MHz 6.02393 GHz -54.32 dBm -55.52 dB -15.65 d&
-80.990 MHz -41.500 MHz 1.000 MHz 6.10348 GHz -33.19 dBm -34.40 dB -14.39 d&
-41.500 MHz -40.500 MHz 1.000 MHz 6.10352 GHz -33.14 dBm -34.35dB -14.75 d&
40.500 MHz 41.500 MHz 1.000 MHz 6.18648 GHz -33.76 dBm -34.96 dB -15.36 dB
41.500 MHz 80.990 MHz 1.000 MHz 6.18656 GHz -33.86 dBm -35.06 dB -15.05 dB
80.990 MHz 121,490 MHz 1.000 MHz 6.26635 GHz -55.52 dBm -56.72 dB -16.76 db
121.490 MHz 200.000 MHz 1.000 MHz 6.26919 GHz -55.45 dBm -56.65 dB -16.65 dB
1 J (]

11AX80MIMO_Ant7_6145

Date: 21.0CT.2024

12:

Spectrum
Ref Level 10.00 dBm  Offset 25.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d
=0T Hem - =
-50 dem
-60 dem
-70 dem
-80 d
CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.95dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.060 MHz 1.000 MHz 6.02188 GHz -54.01 dBm -54.96 dB -14.96 dB
-122.060 MHz -81.370 MHz 1.000 MHz 6.02344 GHz -54.07 dBm -55.02 dB -15.17 d&
-81.370 MHz -41.690 MHz 1.000 MHz 6.10325 GHz -34.24 dBm -35.19 dB -15.18 d&
-41.690 MHz -40.690 MHz 1.000 MHz 6.10333 GHz -34.34 dBm -35.29 dB -15.69 d&
40.690 MHz 41.690 MHz 1.000 MHz 6.18667 GHz -34.41 dBém -35.36 dB -15.76 dB
41.690 MHz 81.370 MHz 1.000 MHz 6.18683 GHz -34.43 dém -35.38 dB -15.35 dB
81.370 MHz 122,060 MHz 1.000 MHz 6.26672 GHz -53.96 dBm -54.91de -15.01dB
122.060 MHz 200.000 MHz 1.000 MHz 6.26712 GHz -53.86 dBm -54.81 dB -14.81 dB
1 J (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX80MIMO_Ant6_6385

21.0CT.2024

12:

Spectrum e
Ref Level 10.00 dBm  Offset 25.73 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d
~
~FUdBm /_/
-50 dem
-60 dem
-70 dem
-80 d
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.36 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.630 MHz 1.000 MHz 6.25899 GHz -52.68 dBm -54.04 dB -14.04 dB
-122.630 MHz -81.750 MHz 1.000 MHz 6.26263 GHz -52.94 dBm -54.31 dB -14.38 dB
-81.750 MHz -41.880 MHz 1.000 MHz 6.34310 GHz -34.05 dBm -35.41dB -15.40 d&
-41.880 MHz -40.880 MHz 1.000 MHz 6.34314 GHz -33.79 dBm -35.16 dB -15.56 d&
40.880 MHz 41.880 MHz 1.000 MHz 6.42686 GHz -34.94 dBm -36.31 dB -16.71 dB
41.880 MHz 81.750 MHz 1.000 MHz 6.42702 GHz -35.01 dBm -36.38 dB -16.35 dB
81.750 MHz 122,630 MHz 1.000 MHz 6.50729 GHz -53.58 dBm -54.94 dB -15.04 dB
122.630 MHz 200.000 MHz 1.000 MHz 6.51069 GHz -532.68 dBm -55.04 dB -15.04 dB
1 J (]

11AX80MIMO_Ant7_6385

Spectrum
Ref Level 10.00 dBm  Offset 25.74 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
30d >
-40°dBm \-_‘—-
-50 dem
I
-60 dem
-70 dem
-80 d
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.65dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.630 MHz 1.000 MHz 6.26031 GHz -53.33 dBm -54.97 dB -14.97 dB
-122.630 MHz -81.750 MHz 1.000 MHz 6.26251 GHz -53.39 dBm -55.04 dB -15.08 d&
-81.750 MHz -41.880 MHz 1.000 MHz 6.34310 GHz -33.91 dém -35.56 dB -15.55 d&
-41.880 MHz -40.880 MHz 1.000 MHz 6.34314 GHz -34.09 dBm -35.74 dB -16.14 d&
40.880 MHz 41.880 MHz 1.000 MHz 6.42686 GHz -34.27 deém -35.91de -16.31 dB
41.880 MHz 81.750 MHz 1.000 MHz 6.42690 GHz -34.20 dBm -35.85 dB -15.85 dB
81.750 MHz 122,630 MHz 1.000 MHz 6.50745 GHz -52.82 dBm -54.46 dB -14.52 dB
122.630 MHz 200.000 MHz 1.000 MHz 6.50885 GHz -52.76 dBm -54.40 dB -14.40 dB
1 J (]
Date: 21.0CT.2024 12:05:47

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N

Page Number

: A113 of A160



SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX80MIMO_Ant6_6625

Spectrum e
Ref Level 10.00 dBm  Offset 25.32 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d
~.
~FIdem
-50 dem
e IR
-60 dem
-70 dem
-80 d
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.23 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.630 MHz 1.000 MHz 6.50183 GHz -52.55 dBm -53.78 dB -13.78 dB
-122.630 MHz -81.750 MHz 1.000 MHz 6.50243 GHz -52.65 dBm -53.87 dB -13.89 dB
-81.750 MHz -41.880 MHz 1.000 MHz 6.58298 GHz -34.98 dBm -36.21 dB -16.18 d&
-41.880 MHz -40.880 MHz 1.000 MHz 6.58314 GHz -34.55 dBm -35.78 dB -16.18 d&
40.880 MHz 41.880 MHz 1.000 MHz 6.66686 GHz -34.97 dBém -36.19 dB -16.59 dB
41.880 MHz 81.750 MHz 1.000 MHz 6.66694 GHz -35.00 dBm -36.23 dB -16.21 dB
81.750 MHz 122,630 MHz 1.000 MHz 6.74737 GHz -53.63 dBm -54.86 dB -14.93 dB
122.630 MHz 200.000 MHz 1.000 MHz 6.74805 GHz -53.42 dBm -54.65 dB -14.65 dB
1 J (]
21.0CT.2024 12:16

11AX80MIMO_Ant7_6625

Spectrum
Ref Level 10.00 dBm  Offset 25.24 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
[~ ~
-30 d
30 dBm e
-60 dem
-70 dem
-80 d
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 2.05dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122,340 MHz 1.000 MHz 6.50220 GHz -43.09 dBm -45.14 dB -5.14 dB
-122.340 MHz -81.560 MHz 1.000 MHz 6.50376 GHz -42.75 dBm -44,81 dB -5.13 dB
-81.560 MHz -41.780 MHz 1.000 MHz 6.54826 GHz -35.31 dBm -37.37 dB -10.34 d&
-41.780 MHz -40.780 MHz 1.000 MHz 6.58324 GHz -31.89 dBm -33.95dB -14.35 d&
40.780 MHz 41.780 MHz 1.000 MHz 6.66676 GHz -32.76 dBm -34.82 dB -15.22 db
41.780 MHz 81.560 MHz 1.000 MHz 6.66716 GHz -32.65 dBm -34.71de -14.63 db
81.560 MHz 122,340 MHz 1.000 MHz 6.74728 GHz -44.96 dBm -47.01 dB -7.03 dB
122,340 MHz 200.000 MHz 1.000 MHz 6.74784 GHz -44.77 dBm -46.83 dB -6.83 db
1 J (]
Date: 21.0CT.2024 12:

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX80MIMO_Ant6_6705

21.0CT.2024

12:18

Spectrum e
Ref Level 10.00 dBm  Offset 25.72 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
fo ~
-30 d — ~_
A0l =
~FUdBm —
-50 dBm . \N'\‘
it I o — R
-60 dem
-70 dem
-80 d
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.29 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.910 MHz 1.000 MHz 6.58047 GHz -51.96 dBm -53.25 dB -13.25 dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.58211 GHz -52.21 dBm -53.49 dB -13.50 d&
-81.940 MHz -41.970 MHz 1.000 MHz 6.66301 GHz -33.92 dBm -35.20 dB -15.20 d&
-41.970 MHz -40.970 MHz 1.000 MHz 6.66305 GHz -34.22 dBm -35.50 dB -15.90 d&
40.970 MHz 41.970 MHz 1.000 MHz 6.74695 GHz -35.36 dBm -36.64 dB -17.04 dB
41.970 MHz 81.940 MHz 1.000 MHz 6.74699 GHz -35.16 dBm -36.45 dB -16.45 dB
£81.940 MHz 122,910 MHz 1.000 MHz 6.82761 GHz -52.16 dBm -53.44 dB -13.53 dB
122,910 MHz 200.000 MHz 1.000 MHz 6.82949 GHz -52.33 dBm -53.62 dB -13.62 dB
1 J (]

11AX80MIMO_Ant7_6705

Spectrum
Ref Level 10.00 dBm  Offset 25.57 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
] T
-30 d
40 dBm
// s S|
-50 dBm —
-60 dem
-70 dem
-80 d
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.78 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency Power Abs | PowerRel |  ALimit
-200.000 MHz -122.910 MHz 1.000 MHz 6.58203 GHz -45.34 dBm -47.11dB -7.11dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.58263 GHz -45.06 dBm -46.84 dB -6.99 d&
-81.940 MHz -41.970 MHz 1.000 MHz 6.62632 GHz -37.64 dBm -39.42 dB -12.07 d&
-41.970 MHz -40.970 MHz 1.000 MHz 6.66305 GHz -33.02 dBm -34.79 dB -15.19 d&
40.970 MHz 41.970 MHz 1.000 MHz 6.74695 GHz -33.94 dBm -35.71de -16.11 dB
41.970 MHz 81.940 MHz 1.000 MHz 6.74699 GHz -33.62 dBém -35.39 dB -15.39 dB
£81.940 MHz 122,910 MHz 1.000 MHz 6.82717 GHz -45.48 dBm -47.25 dB -7.47 db
122,910 MHz 200.000 MHz 1.000 MHz 6.82933 GHz -45.80 dBm -47.58 dB -7.58 db
1 J (]
Date: 21.0CT.2024 12:19:33

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX80MIMO_Ant6_6785

Spectrum

(%]

Ref Level 10.00 dBm
Count 100/100

Offset 25.74 dB Mode Sweep

@ 1Rm View

Limit ¢heck PA

0 dBfM=281

—

-10 di

-20 di

-30 di

=HTETT

-50 dem
|-y

-60 dem

-70 dem

-80 di

CF 6.785 GHz 10001 pts

Span 400.0 MHz

Spectrum Emission Mask Standard: None

Peak Power 0.86 dBm

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.060 MHz 1.000 MHz 6.66232 GHz -51.97 dBm -52.83 dB -12.83 dB
-122.060 MHz -81.370 MHz 1.000 MHz 6.66332 GHz -51.99 dBm -52.85 dB -12.96 dB
-81.370 MHz -41.690 MHz 1.000 MHz 6.74321 GHz -34.66 dBm -35.52 dB -15.50 dB
-41.690 MHz -40.690 MHz 1.000 MHz 6.74333 GHz -34.95 dBm -35.81 dB -16.21 dB
40.690 MHz 41,690 MHz 1.000 MHz 6.82667 GHz -34.53 dBmn -35.39 dB -15.79 dB
41,690 MHz 81,370 MHz 1.000 MHz 6.82687 GHz -34.22 dBm -35.09 dB -15.05 dB
81,370 MHz 122,060 MHz 1.000 MHz 6.90636 GHz -52.16 dBm -53.02 dB -13.23 dB
122.060 MHz 200,000 MHz 1.000 MHz 6.90864 GHz -52.29 dBm -53.15 dB -13.15 dB

) J v
21.0CT.2024 12:20:45

11AX80MIMO_Ant7_6785

Spectrum
Ref Level 10.00 dBm  Offset 25.64 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
20d - -
o N
-30 d
340 dBm e S —
| 50 deam e ]
-60 dem
-70 dem
-80 d
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.96 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -122.630 MHz 1.000 MHz 6.66127 GHz -43.69 dBm -45,65 dB -5.65 dB
-122.630 MHz -81.750 MHz 1.000 MHz 6.66259 GHz -43.42 dBm -45.38 dB -5.45 dB
-81.750 MHz -41.880 MHz 1.000 MHz 6.70395 GHz -37.04 dBm -39.00 dB -11.14 d&
-41.880 MHz -40.880 MHz 1.000 MHz 6.74314 GHz -32.86 dBm -34.82 dB -15.22 db
40.880 MHz 41.880 MHz 1.000 MHz 6.82686 GHz -33.04 dBm -35.00 dB -15.40 dB
41.880 MHz 81.750 MHz 1.000 MHz 6.82694 GHz -32.89 dBbm -34.85dB -14.84 dB
81.750 MHz 122,630 MHz 1.000 MHz 6.90757 GHz -45.15 dBm -47.11de -7.13 dB
122.630 MHz 200.000 MHz 1.000 MHz 6.90893 GHz -45.05 dBm -47.01 dB -7.01de
1 J (]
Date: 21.0CT.2024 12:21:41

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX160MIMO_Ant6_6025

Spectrum o
Ref Level 10.00 dBm  Offset 25.16 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-a0d - |
~
~FIdem
-50 dem
I E———
-60 dem
-70 dem
-80 d
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.21 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz -246.410 MHz 2.000 MHz 5.77815 GHz -52.55 dBm -53.76 dB -13.77 dB
-246.410 MHz -164.270 MHz 2.000 MHz 5.77903 GHz -52.58 dBm -53.79 dB -13.86 dB
-164.270 MHz -83.140 MHz 2.000 MHz 5.94182 GHz -31.40 dBm -32.61dB -12.61 d&
-83.140 MHz -82.140 MHz 2.000 MHz 5.94190 GHz -31.47 dBm -32,68 dB -13.52 d&
82.140 MHz 83.140 MHz 2.000 MHz 6.10810 GHz -30.79 dBm -32,00 dB -12.83 db
83.140 MHz 164.270 MHz 2.000 MHz 6.10818 GHz -30.67 dBm -31.88 dB -11.87 dB
164.270 MHz 246.410 MHz 2.000 MHz 6.27049 GHz -53.41 dBm -54.62 dB -14.76 dB
246.410 MHz 400.000 MHz 2,000 MHz 6.27649 GHz -53.56 dBm -54.77 dB -14.77 dB
1 J (]

11AX160MIMO_Ant7_6025

Spectrum
Ref Level 10.00 dBm  Offset 25.05 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d /
OB e
-50 dem
[ e —
-60 dem
-70 dem
-80 d
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.99 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz -246.410 MHz 2.000 MHz 5.77743 GHz -51.95 dBm -52.94 dB -12.94 dB
-246.410 MHz -164.270 MHz 2.000 MHz 5.77911 GHz -51.91 dBm -52,90 dB -12.98 d&
-164.270 MHz -83.140 MHz 2.000 MHz 5.94174 GHz -32.59 dBm -33.59 dB -13.57 d&
-83.140 MHz -82.140 MHz 2.000 MHz 5.94190 GHz -32.68 dBm -33.67 dB -14.50 d&
82.140 MHz 83.140 MHz 2.000 MHz 6.10810 GHz -33.14 dBm -34.13de -14.97 dB
83.140 MHz 164.270 MHz 2.000 MHz 6.10826 GHz -33.34 dBm -34.33de -14.32 dB
164.270 MHz 246.410 MHz 2.000 MHz 6.27121 GHz -53.24 dBm -54.24 dB -14.26 dB
246.410 MHz 400.000 MHz 2,000 MHz 6.28849 GHz -53.16 dBm -54.15 dB -14.15 dB
1 J (]
Date: 28. 02:49:34

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX160MIMO_Ant6_6185

Spectrum o
Ref Level 10.00 dBm  Offset 25.50 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d
~FIdem
-50 dem =
-60 dem
-70 dem
-80 d
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.06 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -247.550 MHz 2.000 MHz 5.93661 GHz -51.57 dBm -52,63 dB -12.63 dB
-247.550 MHz -165.030 MHz 2.000 MHz 5.93749 GHz -51.67 dBm -52,73 dB -12.74 dB
-165.030 MHz -83.520 MHz 2.000 MHz 6.05004 GHz -37.95 dBm -39.02 dB -13.97 d&
-83.520 MHz -82.520 MHz 2.000 MHz 6.10152 GHz -33.13 dBm -34.20 dB -15.03 d&
82.520 MHz 83.520 MHz 2.000 MHz 6.26848 GHz -33.82 dBm -34.88 dB -15.72 dB
83.520 MHz 165.030 MHz 2.000 MHz 6.26856 GHz -33.98 dBm -35.05 de -15.04 dB
165.030 MHz 247.550 MHz 2.000 MHz 6.43251 GHz -53.53 dBm -54.60 dB -14.60 dB
247.550 MHz 400.000 MHz 2,000 MHz 6.43315 GHz -53.45 dBm -54.52 dB -14.52 db
1 J (]

11AX160MIMO_Ant7_6185

Date:

Spectrum
Ref Level 10.00 dBm  Offset 25.47 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d
=HgenT
-50 dem =
-60 dem
-70 dem
-80 d
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.47 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -246.980 MHz 2.000 MHz 5.93694 GHz -51.67 dBm -52,14 dB -12.14 dB
-246.980 MHz -164.650 MHz 2.000 MHz 5.93814 GHz -51.78 dBm -52,25 dB -12.26 dB
-164.650 MHz -83.330 MHz 2.000 MHz 6.10155 GHz -33.73 dBm -34.20 dB -14.19 d&
-83.330 MHz -82.330 MHz 2.000 MHz 6.10171 GHz -33.40 dBm -33.86 dB -14.70 dB
82.330 MHz 83.330 MHz 2.000 MHz 6.26829 GHz -33.94 dBém -34.41de -15.24 dB
83.330 MHz 164.650 MHz 2.000 MHz 6.32952 GHz -39.92 dBém -40.33 dB -14.37 dB
164.650 MHz 246.980 MHz 2.000 MHz 6.43186 GHz -53.19 dBm -53.66 dB -13.68 dB
246.980 MHz 400.000 MHz 2,000 MHz 6.43258 GHz -53.21 dBm -53.68 dB -13.68 dB
1 J (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX160MIMO_Ant6_6345

Spectrum o
Ref Level 10.00 dBm  Offset 25.38 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
L -
-30 d
OB
-50 dem
ISl m——
-60 dem
-70 dem
-80 d
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.81dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -246.410 MHz 2.000 MHz 6.08175 GHz -52.23 dBm -53.04 dB -13.04 d&
-246.410 MHz -164.270 MHz 2.000 MHz 6.09863 GHz -52.53 dBm -53.34 dB -13.34 dB
-164.270 MHz -83.140 MHz 2.000 MHz 6.26182 GHz -33.16 dBm -33.97 dB -13.97 d&
-83.140 MHz -82.140 MHz 2.000 MHz 6.26190 GHz -33.03 dBm -33.85dB -14.68 db
82.140 MHz 83.140 MHz 2.000 MHz 6.42810 GHz -33.07 dBm -33.88 dB -14.71 dB
83.140 MHz 164.270 MHz 2.000 MHz 6.42826 GHz -33.22 dém -34.03 de -14.02 dB
164.270 MHz 246.410 MHz 2.000 MHz 6.59113 GHz -53.79 dBm -54.60 dB -14.64 db
246.410 MHz 400.000 MHz 2,000 MHz 6.59857 GHz -53.71 dBm -54.53 dB -14.53 dB
1 J (]
28. 2:51:49

11AX160MIMO_Ant7_6345

Date:

Spectrum
Ref Level 10.00 dBm  Offset 25.33 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
A ]
-30 d
OB
-50 dem
-60 dem
-70 dem
-80 d
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.82 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -245.840 MHz 2.000 MHz 6.08064 GHz -52.00 dBm -52,82 dB -12.82 dB
-245.840 MHz -163.890 MHz 2.000 MHz 6.09936 GHz -52.23 dem -53.05 dB -13.07 d&
-163.890 MHz -82.950 MHz 2.000 MHz 6.21734 GHz -38.03 dBm -38.84 dB -14.43 dB
-82.950 MHz -81.950 MHz 2.000 MHz 6.26209 GHz -33.55 dBm -34.37 dB -15.20 d&
81.950 MHz 82.950 MHz 2.000 MHz 6.42791 GHz -32,52 dBm -33.34 de -14.17 dB
52.950 MHz 163,890 MHz 2.000 MHz 6.42799 GHz -32.56 dBm -33.38 dB -13.38 dB
163.890 MHz 245.840 MHz 2.000 MHz 6.59080 GHz -53.33 dBm -54.15 dB -14.16 dB
245.840 MHz 400.000 MHz 2,000 MHz 6.59392 GHz -53.22 dBm -54.04 dB -14.04 db
1 J (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461912G

11AX160MIMO_Ant6_6665

Spectrum o
Ref Level 10.00 dBm  Offset 25.58 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d
=HgenT
-50 dem
R
-60 dem
-70 dem
-80 d
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 0.57 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -247.550 MHz 2.000 MHz 6.41613 GHz -52.91 dBm -53.48 dB -13.48 dB
-247.550 MHz -165.030 MHz 2.000 MHz 6.41765 GHz -52.91 dBm -53.48 dB -13.51 dB
-165.030 MHz -83.520 MHz 2.000 MHz 6.52715 GHz -38.55 dBm -39.12 dB -13.79 d&
-83.520 MHz -82.520 MHz 2.000 MHz 6.58152 GHz -33.30 dBm -33.87 dB -14.70 dB
82.520 MHz 83.520 MHz 2.000 MHz 6.74848 GHz -34.80 dBm -35.37 dB -16.20 dB
83.520 MHz 165.030 MHz 2.000 MHz 6.74872 GHz -34.84 dBm -35.41de -15.39 dB
165.030 MHz 247.550 MHz 2.000 MHz 6.91227 GHz -53.41 dBm -53.97 dB -14.02 dB
247.550 MHz 400.000 MHz 2,000 MHz 6.91371 GHz -53.32 dBm -53.89 dB -13.89 dB
1 J (]

11AX160MIMO_Ant7_6665

Date:

Spectrum
Ref Level 10.00 dBm  Offset 25.48 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBfM=281
-10d
-20 d
-30 d
OB
-50 dem
-60 dem
-70 dem
-80 d
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power 1.04 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -245.840 MHz 2.000 MHz 6.38896 GHz -49.36 dBm -50.40 dB -10.40 d
-245.840 MHz -163.890 MHz 2.000 MHz 6.41928 GHz -49.85 dBm -50.90 dB -10.91 d&
-163.890 MHz -82.950 MHz 2.000 MHz 6.55575 GHz -31.82 dBm -32.87 dB -10.27 d&
-82.950 MHz -81.950 MHz 2.000 MHz 6.58209 GHz -32.15 dBm -33.19 dB -14.03 d&
81.950 MHz 82.950 MHz 2.000 MHz 6.74791 GHz -31.91 dBm -32.96 dB -13.79 dB
52.950 MHz 163,890 MHz 2.000 MHz 6.74815 GHz -32.16 dBm -33.20de -13.18 dB
163.890 MHz 245.840 MHz 2.000 MHz 6.91064 GHz -50.30 dBm -51.34 dB -11.37 dB
245.840 MHz 400.000 MHz 2,000 MHz 6.91120 GHz -50.19 dBm -51.24 dB -11.24 dB
1 J (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X1N
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s ss. FCC RF Test Report

Report No. : FR461912G

< 802.11ax HE20 partial RU>

Maximum power spectral density

Test Result
Test Ru Ru Result . EIRP Limit .
Mode Antenna | Freq(MH2) | o0 | index | [@BmMHz] | ©2" | [dBmMHZ] | [dBmMHZ] | Vet
26Tone | RUO 536 | 270 | 8.0 <17.00 | PASS
Ant6 5955 | 52Tone | RU37 | 332 | 270 |  6.02 <17.00 | PASS
106Tone | RUS3 | 532 | 270 | 8.02 <17.00 | PASS
26Tone | RUO 500 | 3.00 | 8.00 <17.00 | PASS
Ant7 5955 | 52Tone | RU37 | 292 | 300 | 5092 <1700 | PASS
106Tone | RUS3 | 479 | 300 | 7.79 <1700 | PASS
26Tone | RUO 819 | 586 | 14.05 <1700 | PASS
total 5055 | 52Tone | RU37 | 613 | 586 | 11.99 <17.00 | PASS
106Tone | RU53 | 807 | 5.86 | 13.93 <17.00 | PASS
26Tone | RUO 506 | 270 | 7.76 <17.00 | PASS
Ant6 6175 | 52Tone | RU37 | 493 | 270 |  7.63 <17.00 | PASS
106Tone | RUS3 | 516 | 270 |  7.86 <17.00 | PASS
26Tone | RUO 546 | 3.00 | 846 <17.00 | PASS
Ant7 6175 | 52Tone | RU37 | 554 | 3.00 | 854 <17.00 | PASS
106Tone | RU53 | 552 | 3.00 | 852 <17.00 | PASS
26Tone | RUO 827 | 586 | 1413 <17.00 | PASS
total 6175 | 52Tone | RU37 | 826 | 586 | 14.12 <1700 | PASS
106Tone | RUS3 | 835 | 5.86 | 14.21 <1700 | PASS
26Tone | RU8 289 | 270 | 559 <1700 | PASS
Ant6 6415 | 52Tone | RU40 | 522 | 270 | 7.92 <17.00 | PASS
11AX20MIMO 106Tone | RUS4 | 495 | 270 | 765 <17.00 | PASS
26Tone | RU8 458 | 300 | 758 <17.00 | PASS
Ant7 6415 | 52Tone | RU40 | 627 | 3.00 | 9.27 <17.00 | PASS
106Tone | RUS4 | 6.01 300 | 901 <17.00 | PASS
26Tone | RU8 683 | 586 | 12.69 <17.00 | PASS
total 6415 | 52Tone | RU40 | 879 | 586 | 14.65 <17.00 | PASS
106Tone | RUS4 | 852 | 5.86 | 14.38 <17.00 | PASS
26Tone | RUO 525 | 060 | 585 <17.00 | PASS
Ant6 6535 | 52Tone | RU37 | 596 | 060 | 656 <1700 | PASS
106Tone | RUS3 | 615 | 060 | 6.75 <1700 | PASS
26Tone | RUO 506 | 200 | 7.06 <1700 | PASS
Ant7 6535 | 52Tone | RU37 | 7.04 | 200 | 9.0 <17.00 | PASS
106Tone | RUS3 | 684 | 200 | 884 <17.00 | PASS
26Tone | RUO 817 | 434 | 1251 <17.00 | PASS
total 6535 | 52Tone | RU37 | 954 | 434 | 13.88 <17.00 | PASS
106Tone | RUS3 | 952 | 434 | 13.86 <17.00 | PASS
26Tone | RUO 412 | 060 | 472 <17.00 | PASS
Ant6 6695 | 52Tone | RU37 | 540 | 060 |  6.00 <17.00 | PASS
106Tone | RU53 | 6.07 | 060 | 667 <17.00 | PASS
26Tone | RUO 439 | 200 | 6239 <17.00 | PASS
Ant7 69 I TooTone |RU37T | 574 | 200 | 774 <1700 | PASS
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106Tone | RU53 5.94 2.00 7.94 <17.00 PASS
26Tone RUO 7.27 4.34 11.61 <17.00 PASS

total 6695 52Tone | RU37 8.58 4.34 12.92 <17.00 PASS
106Tone | RU53 9.02 4.34 13.36 <17.00 PASS
26Tone RUS8 5.74 0.60 6.34 <17.00 PASS
Ant6 6855 52Tone | RU40 5.45 0.60 6.05 <17.00 PASS
106Tone | RU54 5.54 0.60 6.14 <17.00 PASS
26Tone RUS8 6.55 2.00 8.55 <17.00 PASS
Ant7 6855 52Tone | RU40 6.30 2.00 8.30 <17.00 PASS
106Tone | RU54 6.66 2.00 8.66 <17.00 PASS
26Tone RUS8 9.17 4.34 13.51 <17.00 PASS
total 6855 52Tone | RU40 8.91 4.34 13.25 <17.00 PASS
106Tone | RU54 9.15 4.34 13.49 <17.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.

2.The Duty Cycle Factor and is compensated in the graph.
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In-Band Emissions

Test Result
I\-/II-EZte Antenna (:Arl?lg) SI?zue In?j:x Result Limit Verdict
26Tone RUO See test graph See test graph PASS
Ant6 5955 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant7 5955 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant6 6175 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant7 6175 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant6 6415 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant7 6415 52Tone RU40 See test graph See test graph PASS
11AX20 106Tone RU54 See test graph See test graph PASS
MIMO 26Tone RUO See test graph See test graph PASS
Ant6 6535 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant7 6535 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant6 6695 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant7 6695 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant6 6855 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant7 6855 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
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Test Graphs

11AX20MIMO_Ant6_5955_26Tone_RUO

Spectrum N

Ref Level 10.00 dBm  Offset 25.39 dB Mode Sweep
Count 100/100
@® 1Rm View

Limit ¢heck PABS
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-80d
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.84 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz 30,050 MHz | 200.000 kHz 5.01361 GHz ~61.98 dBm 61.14 dB 21.14dB
-30.950 MHz 20,630 MHz | 200.000 kHz 5.92422 GHz -62.77 dBm 61,93 dB 22.12dB
-20.630 MHz -11.320 MHz 200.000 kHz 5.94352 GHz -35.19 dBm -34,36 dB -14.21 dB
-11.320 MHz -10.320 MHz 200.000 kHz 5.94374 GHz -33.78 dBm -32.94 dB -14.24 dB
10.320 MHz 11.320 MHz 200.000 kHz 5.96629 GHz -47.16 dBm -46.32 dB -27.02 dB
11.320 MHz 20.630 MHz 200.000 kHz 5.96636 GHz -47.84 dBm -47.00 dB -26.96 dB
20.630 MHz 30,950 MHz | 200.000 kHz 5.98595 GHz -62.41 dBm -61.57 dB -21.57 dB
30.950 MHz 50,000 MHz | 200.000 kHz 6.00270 GHz -62.43 dBm -61.60 dB -21.60 dB

) )

Date: 21.0CT.2024 12:33:37

11AX20MIMO_Ant6_5955_52Tone_RU37
Spectrum [@

Ref Level 10,00 d8m Offset 25,39 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-0 dem
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.03 dBm RBW 200.000 kHz
Range Low \ Range Up \ RBW | Freguency | Power Abs | Power Rel | ALimit
-50.000 MHz -30.950 MHz | 200.000 kHz 5.91366 GHz -60.84 dBm -60.81 dB -20.81 dB
-30.950 MHz -20.630 MHz | 200.000 kHz 5.92406 GHz -61.75 dBm -61.71dE -21.72 dB
-20.630 MHz -11,320 MHz | 200,000 kHz 5.94362 GHz -33.53 dBm -33.50 dB -13.44 dB
-11.320 MHz -10,320 MHz | 200,000 kHz 5.94369 GHz -32.52 dBm -33.48de -13.78 dB
10.320 MHz 11,320 MHz | 200.000 kHz 5.96628 GHz -44.44 dBm -44.41 dB -25.31dB
11,320 MHz 20,630 MHz 200.000 kHz 5.96654 GHz -45.42 dBm -45,39 dB -25.19 dB
20.630 MHz 30.950 MHz 200.000 kHz 5.98592 GHz -61.59 dBm -61.56 dB -21.59 d&
30.950 MHz 50.000 MHz 200.000 kHz 5.99702 GHz -61.18 dBm -61.15 dB -21.15 d&
—
i J i
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11AX20MIMO_Ant6_5955_106Tone_RU53
Spectrum [E]

Ref Level 10.00 dBm  Offset 25.39 dB Mode Sweep
Count 100/100
@ 1Rm View

Limit ¢heck PABS
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CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.12 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -30.950 MHz 200,000 kHz 5.92354 GHz -61.14 dBm -60.02 dB -20.02 d&
-30.950 MHz -20.630 MHz 200.000 kHz 5.92411 GHz -61.72 dBm -60.60 dB -20.66 d&
-20.630 MHz -11.320 MHz 200.000 kHz 5.94368 GHz -33.54 dBm -32.43 dB -12.42 db
-11.320 MHz -10,320 MHz | 200,000 kHz 5.94377 GHz -32.14 dBm -31.02 dB -12.72 di
10.320 MHz 11,320 MHz | 200,000 kHz 5.96631 GHz -43.97 dBm -42,85 dB -23.15 dB
11.320 MHz 20,630 MHz | 200.000 kHz 5.96663 GHz -43.87 dBém -42,76 dB -22.49 db
20.630 MHz 30,950 MHz | 200.000 kHz 5.98592 GHz -61.75 dBm -60.63 dB -20.67 dB
30.950 MHz 50,000 MHz | 200.000 kHz 5.99432 GHz -61.42 dBm -60.30 dB -20.30 dB
1 J (]
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11AX20MIMO_Ant7_5955_26Tone_RUO

Spectrum

Ref Level 10.00 dBm  Offset 25.32 dB Mode Sweep
Count 100/100
@ 1Rm View

Limit ¢heck PA
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-60.dBm [ ‘\\

" o N R
-70 dem
-80 di
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.05dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.800 MHz 200.000 kHz 5.90841 GHz -62.35 dBm -61,30 dB -21.30 dB
-30.800 MHz -20.530 MHz 200.000 kHz 5.92452 GHz -62.81 dBm -61.76 dB -22.13 dB
-20.530 MHz -11.270 MHz 200.000 kHz 5.94369 GHz -34.68 dBm -33.63 dB -13.60 dB
-11.270 MHz -10.270 MHz | 200,000 kHz 5.94374 GHz -35.30 dBm -34.25 dB -14.35 dB
10.270 MHz 11,270 MHz | 200,000 kHz 5.96627 GHz -49.51 dBm -48.46 dB -28.56 db
11.270 MHz 20,530 MHz | 200.000 kHz 5.96636 GHz -47.84 dBbm -46.73 dB -26.72 dB
20.530 MHz 30,800 MHz | 200.000 kHz 5.98536 GHz -62.73 dBm -61.68 dB -22.19 db
30.800 MHz 50,000 MHz | 200.000 kHz 5.99071 GHz -62.45 dBm -61.40 dB -21.40 dB
1 J W
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11AX20MIMO_Ant7_5955_52Tone_RU37
Spectrum [E]

Ref Level 10.00 dBm  Offset 25.32 dB Mode Sweep
Count 100/100
@ 1Rm View

Limit ¢heck PABS
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CF 5.955 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -0.55dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -30.800 MHz 200,000 kHz 5.91479 GHz -61.49 dBm -60.94 dB -20.94 dB
-30.800 MHz -20.530 MHz 200.000 kHz 5.92439 GHz -62.03 dBm -61.47 dB -21.69 d&
-20.530 MHz -11.270 MHz 200.000 kHz 5.94372 GHz -33.75 dBm -33.20 dB -13.19 d&
-11.270 MHz -10.270 MHz | 200,000 kHz 5.94376 GHz -31.86 dBm -31.31de -11.81 dB
10.270 MHz 11,270 MHz | 200,000 kHz 5.96624 GHz -45.32 dBm -44.77 dB -25.27 dB
11.270 MHz 20,530 MHz | 200.000 kHz 5.96640 GHz -46.10 dBm -45.55 dB -25.43 db
20.530 MHz 30,800 MHz | 200.000 kHz 5.98571 GHz -61.97 dBm -61.42 dB -21.53 dB
30.800 MHz 50,000 MHz | 200.000 kHz 5.98742 GHz -61.60 dBm -61.05 dB -21.05 dB
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11AX20MIMO_Ant7_5955_106Tone_RU53

Spectrum

Ref Level 10.00 dBm  Offset 25.32 dB Mode Sweep

Count 100/100

@ 1Rm View
Limit ¢heck PABS
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-70 dem

-80 di

CF 5.955 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -1.34 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.800 MHz 200.000 kHz 5.91273 GHz -61.43 dBm -60,09 dB -20.09 dB
-30.800 MHz -20.530 MHz 200.000 kHz 5.92426 GHz -61.78 dBm -60.45 dB -20.51 dB
-20.530 MHz -11.270 MHz 200.000 kHz 5.94358 GHz -34.15 dBm -32.81 dB -12.68 dB
-11.270 MHz -10.270 MHz | 200,000 kHz 5.94374 GHz -33.99 dém -32,65 dB -12.75 d&
10.270 MHz 11,270 MHz | 200,000 kHz 5.96624 GHz -45.08 dBm -43.74 dB -24.44 db
11.270 MHz 20,530 MHz | 200.000 kHz 5.96669 GHz -45.29 dBm -43.96 dB -23.60 dB
20.530 MHz 30,800 MHz | 200.000 kHz 5.98559 GHz -61.80 dBm -60.46 dB -20.71 dB
30.800 MHz 50,000 MHz | 200.000 kHz 5.99257 GHz -61.47 dBm -60.13 dB -20.13 dB
1 J (]
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11AX20MIMO_Ant6_6175_26Tone_RUO
Spectrum [E]

Ref Level 10.00 dBm  Offset 25.52 dB Mode Sweep
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CF 6.175 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -1.56 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -30.510 MHz 200,000 kHz 6.13239 GHz -63.16 dBm -61.60 dB -21.60 d&
-30.510 MHz -20.340 MHz 200.000 kHz 6.14464 GHz -63.55 dBm -61.99 dB -22.16 d&
-20.340 MHz -11.170 MHz 200.000 kHz 6.16353 GHz -35.48 dBm -33.92 dB -13.65 d&
-11.170 MHz -10,170 MHz | 200,000 kHz 6.16386 GHz -34.18 dBm -32,62 dB -13.12 dB
10.170 MHz 11,170 MHz | 200,000 kHz 6.18616 GHz -47.97 dBm -46.41 dB -26.51 dB
11.170 MHz 20,340 MHz | 200.000 kHz 6.18618 GHz -47.49 dBbm -45.92 dB -25.92 dB
20.340 MHz 30,510 MHz | 200.000 kHz 6.20548 GHz -63.50 dBm -61.94 dB -21.98 dB
30.510 MHz 50,000 MHz | 200.000 kHz 6.21791 GHz -63.12 dBm -61.55 dB -21.55 dB

1 J

Date: 21.0CT.2024 12:21:47

11AX20MIMO_Ant6_6175_52Tone_RU37
Spectrum [E]

Ref Level 10.00 dBm  Offset 25.52 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.175 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -1.72 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -30.510 MHz 200,000 kHz 6.14349 GHz -61.95 dBm -60.23 dB -20.23 dB
-30.510 MHz -20.340 MHz 200.000 kHz 6.14450 GHz -62.34 dBm -60.61 dB -20.62 d&
-20.340 MHz -11.170 MHz 200.000 kHz 6.16383 GHz -33.49 dBm -31.77 dB -11.76 d&
-11.170 MHz -10,170 MHz | 200,000 kHz 6.16383 GHz -33.96 dBm -32.24 dB -12.34 dB
10.170 MHz 11,170 MHz | 200,000 kHz 6.18616 GHz -46.95 dBm -45.23 dB -25.33 db
11.170 MHz 20,340 MHz | 200.000 kHz 6.18643 GHz -46.12 dBm -44.40 dB -24.17 dB
20.340 MHz 30,510 MHz | 200.000 kHz 6.20542 GHz -62.33 dBm -60.60 dB -20.71 dB
30.510 MHz 50,000 MHz | 200.000 kHz 6.21488 GHz -62.17 dBm -60.45 dB -20.45 dB
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11AX20MIMO_Ant6_6175_106Tone_RU53
Spectrum [E]

Ref Level 10.00 dBm  Offset 25.52 dB Mode Sweep
Count 100/100
@ 1Rm View

Limit ¢heck PABS
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Spectrum Emission Mask Standard: None

Peak Power -1.51dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -30.510 MHz 200,000 kHz 6.14433 GHz -61.27 dBm -59.76 dB -19.76 dB
-30.510 MHz -20.340 MHz 200.000 kHz 6.14450 GHz -61.82 dBm -60.31 dB -20.32 dB
-20.340 MHz -11.170 MHz 200.000 kHz 6.16377 GHz -33.19 dBm -31.68 dB -11.62 db
-11.170 MHz -10,170 MHz | 200,000 kHz 6.16386 GHz -34.05 dBm -32.54 dB -13.04 d&
10.170 MHz 11,170 MHz | 200,000 kHz 6.18616 GHz -42.85 dBm -41.34 dB -21.44 dB
11.170 MHz 20,340 MHz | 200.000 kHz 6.18618 GHz -40.31 dBm -38.80 dB -18.79 dB
20.340 MHz 30,510 MHz | 200.000 kHz 6.20549 GHz -61.98 dBm -60.46 dB -20.49 db
30.510 MHz 50,000 MHz | 200.000 kHz 6.20667 GHz -61.53 dBm -60.02 dB -20.02 dB
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Ref Level 10.00 dBm  Offset 25.49 dB Mode Sweep
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@ 1Rm View
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CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.11dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.230 MHz 200.000 kHz 6.13321 GHz -62.95 dBm -61.84 dB -21.84 dB
-31.230 MHz -20.820 MHz 200.000 kHz 6.14391 GHz -63.08 dBm -61.96 dB -22.12 dB
-20.820 MHz -11.410 MHz 200.000 kHz 6.16353 GHz -35.32 dBm -34.20 dB -14.15 dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.16360 GHz -35.50 dBm -34.38 dB -14.48 db
10.410 MHz 11,410 MHz | 200,000 kHz 6.18637 GHz -48.78 dBm -47.67 dB -28.37 db
11.410 MHz 20,820 MHz | 200.000 kHz 6.18648 GHz -47.47 dBm -46.35 dB -26.30 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.20607 GHz -63.29 dBm -62,18 dB -22,37 dB
31.230 MHz 50,000 MHz | 200.000 kHz 6.20739 GHz -62.84 dBm -61.73 dB -21.73 dB
1 J (]
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11AX20MIMO_Ant7_6175_52Tone_RU37
Spectrum [E]

Ref Level 10.00 dBm  Offset 25.49 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -1.05dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,230 MHz 200,000 kHz 6.13780 GHz -61.79 dBm -60.73 dB -20.74 dB
-31.230 MHz -20.820 MHz 200.000 kHz 6.14430 GHz -61.65 dBm -60.60 dB -21.21 dB
-20.820 MHz -11.410 MHz 200.000 kHz 6.16355 GHz -34.85 dBm -33.80 dB -13.76 d&
-11.410 MHz -10.410 MHz | 200,000 kHz 6.16364 GHz -34.45 dBm -33.40dB -14.30 dB
10.410 MHz 11,410 MHz | 200,000 kHz 6.18639 GHz -46.29 dBm -45.23 dB -25.73 db
11.410 MHz 20,820 MHz | 200.000 kHz 6.18661 GHz -45.74 dém -44.69 dB -24.52 db
20.820 MHz 31,230 MHz | 200.000 kHz 6.20617 GHz -62.27 dBm -61.22 dB -21.28 dB
31.230 MHz 50,000 MHz | 200.000 kHz 6.21465 GHz -61.71 dBm -60.66 dB -20.66 db
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Spectrum

Ref Level 10.00 dBm  Offset 25.49 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -0.94 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.230 MHz 200.000 kHz 6.14327 GHz -59.99 dBm -59.05 dB -19.05 dB
-31.230 MHz -20.820 MHz 200.000 kHz 6.14382 GHz -60.03 dBm -59.09 dB -19.14 dB
-20.820 MHz -11.410 MHz 200.000 kHz 6.16352 GHz -33.52 dBm -32.58 dB -12.52 dB
-11.410 MHz -10.410 MHz | 200,000 kHz 6.16361 GHz -33.23 dém -32,29 dB -12.59 d&
10.410 MHz 11,410 MHz | 200,000 kHz 6.18637 GHz -43.88 dBm -42.94 dB -23.84 db
11.410 MHz 20,820 MHz | 200.000 kHz 6.18701 GHz -42.88 dBbm -41.94 dB -21.44 dB
20.820 MHz 31,230 MHz | 200.000 kHz 6.20620 GHz -58.92 dBm -57.98 dB -18.02 dB
31.230 MHz 50,000 MHz | 200.000 kHz 6.20941 GHz -59.97 dBm -59.03 dB -19.03 dB
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11AX20MIMO_Ant6_6415_26Tone_RUS
Spectrum [E]

Ref Level 10.00 dBm  Offset 25.69 dB Mode Sweep
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@ 1Rm View
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CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -3.09 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.080 MHz 200,000 kHz 6.37386 GHz -63.23 dBm -60.15 dB -20.15 d&
-31.080 MHz -20.720 MHz 200.000 kHz 6.38394 GHz -63.86 dBm -60.77 dB -20.79 d&
-20.720 MHz -11.360 MHz 200.000 kHz 6.40323 GHz -50.67 dBm -47.58 dB -27.23 dB
-11.360 MHz -10,360 MHz | 200,000 kHz 6.40365 GHz -50.37 dBm -47.28 dB -27.38 dB
10.360 MHz 11,360 MHz | 200,000 kHz 6.42633 GHz -37.55 dBm -34.46 dB -14.96 db
11.360 MHz 20,720 MHz | 200.000 kHz 6.42638 GHz -37.32 dém -34.23de -14.22 dB
20.720 MHz 31,080 MHz | 200.000 kHz 6.44607 GHz -64.01 dBm -60.92 dB -20.94 dB
31.080 MHz 50,000 MHz | 200.000 kHz 6.45865 GHz -63.25 dBm -60.16 dB -20.16 dB
1 J (]

21.0CT.2024

11AX20MIMO_Ant6_6415_52Tone_RU40

Spectrum

Ref Level 10.00 dBm  Offset 25.69 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None

Peak Power -1.53 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.080 MHz 200.000 kHz 6.37969 GHz -62.60 dBm -61,07 dB -21.07 dB
-31.080 MHz -20.720 MHz 200.000 kHz 6.38405 GHz -62.67 dBm -61.14 dB -21.28 dB
-20.720 MHz -11.360 MHz 200.000 kHz 6.40352 GHz -46.44 dBm -44.91 dB -24.80 dB
-11.360 MHz -10,360 MHz | 200,000 kHz 6.40365 GHz -46.39 dBm -44.86 dB -25.16 db
10.360 MHz 11,360 MHz | 200,000 kHz 6.42635 GHz -35.11 dBm -33.58 dB -13.88 dB
11.360 MHz 20,720 MHz | 200.000 kHz 6.42639 GHz -34.95 dBm -33.42de -13.40 dB
20.720 MHz 31,080 MHz | 200.000 kHz 6.44576 GHz -62.42 dBm -60.89 dB -21.26 dB
31.080 MHz 50,000 MHz | 200.000 kHz 6.45117 GHz -62.34 dBm -60.81 dB -20.81 dB
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Ref Level 10.00 dBm  Offset 25.69 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -1.12 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.080 MHz 200,000 kHz 6.38198 GHz -62.33 dBm -61.21 dB -21.22 dB
-31.080 MHz -20.720 MHz 200.000 kHz 6.38443 GHz -62.42 dBm -61.30 dB -21.89 dB
-20.720 MHz -11.360 MHz 200.000 kHz 6.40355 GHz -45.08 dBm -43.96 dB -23.88 db
-11.360 MHz -10,360 MHz | 200,000 kHz 6.40367 GHz -45.51 dBm -44.40 dB -24.90 d&
10.360 MHz 11,360 MHz | 200,000 kHz 6.42635 GHz -33.09 dBm -31.97 dB -12.27 dB
11.360 MHz 20,720 MHz | 200.000 kHz 6.42642 GHz -33.23 dém -32.12de -12.07 dB
20.720 MHz 31,080 MHz | 200.000 kHz 6.44602 GHz -62.71 dBm -61.59 dB -21.67 dB
31.080 MHz 50,000 MHz | 200.000 kHz 6.44651 GHz -62.59 dBm -61.47 dB -21.47 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.46 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.800 MHz 200.000 kHz 6.37023 GHz -62.80 dBm -61,34 dB -21.34 dB
-30.800 MHz -20.530 MHz 200.000 kHz 6.38435 GHz -63.06 dBm -61.60 dB -21.77 dB
-20.530 MHz -11.270 MHz 200.000 kHz 6.40356 GHz -49.52 dBm -48.06 dB -27.91 dB
-11.270 MHz -10.270 MHz | 200,000 kHz 6.40378 GHz -49.77 dBm -48.31 dB -29.21 dB
10.270 MHz 11,270 MHz | 200,000 kHz 6.42627 GHz -36.22 dBm -34.76 dB -14.86 db
11.270 MHz 20,530 MHz | 200.000 kHz 6.42651 GHz -36.04 dBm -34.58 dB -14.38 dB
20.530 MHz 30,800 MHz | 200.000 kHz 6.44552 GHz -63.32 dBm -61.85 dB -22.19 db
30.800 MHz 50,000 MHz | 200.000 kHz 6.45817 GHz -62.88 dBm -61.42 dB -21.42 dB
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Spectrum [E]

Ref Level 10.00 dBm  Offset 25.72 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -0.25dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -30.800 MHz 200,000 kHz 6.38164 GHz -61.82 dBm -61.57 dB -21.57 dB
-30.800 MHz -20.530 MHz 200.000 kHz 6.38420 GHz -62.16 dBm -61.91 dB -21.91 dB
-20.530 MHz -11.270 MHz 200.000 kHz 6.40327 GHz -46.29 dBm -46.03 dB -25.63 db
-11.270 MHz -10.270 MHz | 200,000 kHz 6.40374 GHz -46.06 dBm -45.81 dB -25.91 dB
10.270 MHz 11,270 MHz | 200,000 kHz 6.42621 GHz -32,52 dBm -32,26 dB -13.56 dB
11.270 MHz 20,530 MHz | 200.000 kHz 6.42629 GHz -33.16 dBm -32,90de -12.89 dB
20.530 MHz 30,800 MHz | 200.000 kHz 6.44578 GHz -62.35 dBm -62,09 dB -22.11 dB
30.800 MHz 50,000 MHz | 200.000 kHz 6.45615 GHz -61.69 dBm -61.44 dB -21.44 dB
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CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -0.15dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -30.800 MHz 200,000 kHz 6.38228 GHz -62.26 dBm -62,12 dB -22.12 dB
-30.800 MHz -20.530 MHz 200.000 kHz 6.38424 GHz -62.21 dBm -62.07 dB -22.11 dB
-20.530 MHz -11.270 MHz 200.000 kHz 6.40307 GHz -42.16 dBm -42,02 dB -21.44 db
-11.270 MHz -10.270 MHz | 200,000 kHz 6.40374 GHz -44.03 dBm -43.88 dB -23.98 dB
10.270 MHz 11,270 MHz | 200,000 kHz 6.42622 GHz -30.58 dBm -30.44 dB -11.54 dB
11.270 MHz 20,530 MHz | 200.000 kHz 6.42631 GHz -30.90 dBm -30.76 dB -10.73 dB
20.530 MHz 30,800 MHz | 200.000 kHz 6.44569 GHz -62.83 dBm -62,69 dB -22.81 dB
30.800 MHz 50,000 MHz | 200.000 kHz 6.46136 GHz -62.07 dBm -61.92 dB -21.92 dB
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Ref Level 10.00 dBm  Offset 25.41 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -0.65dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.020 MHz 200,000 kHz 6.48353 GHz -61.57 dBm -60.92 dB -20.92 dB
-31.020 MHz -20.680 MHz 200.000 kHz 6.48406 GHz -61.88 dBm -61.23 dB -21.31 dB
-20.680 MHz -11.340 MHz 200.000 kHz 6.50324 GHz -46.02 dBm -45.36 dB -25.01 d&
-11.340 MHz -10.340 MHz | 200,000 kHz 6.50373 GHz -44.84 dBm -44,19 dB -25.49 db
10.340 MHz 11,340 MHz | 200,000 kHz 6.52628 GHz -33.77 dBm -33.11de -14.21 dB
11.340 MHz 20,680 MHz | 200.000 kHz 6.52646 GHz -33.96 dBm -33.30de -13.20 dB
20.680 MHz 31,020 MHz | 200.000 kHz 6.54598 GHz -62.20 dBm -61.54 dB -21.60 dB
31.020 MHz 50,000 MHz | 200.000 kHz 6.55617 GHz -61.21 dBm -60.56 dB -20.56 dB
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Spectrum Emission Mask Standard: None

Peak Power -0.56 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -31.020 MHz 200,000 kHz 6.48320 GHz -57.76 dBm -57.20 dB -17.20 dB
-31.020 MHz -20.680 MHz 200.000 kHz 6.48599 GHz -54.21 dBm -53.65 dB -15.97 d&
-20.680 MHz -11.340 MHz 200.000 kHz 6.49664 GHz -45.12 dBm -44.56 dB -18.54 d&
-11.340 MHz -10.340 MHz | 200,000 kHz 6.50368 GHz -43.26 dBm -42,70 dB -23.00 d&
10.340 MHz 11,340 MHz | 200,000 kHz 6.52632 GHz -33.17 dBm -32,61de -13.11 dB
11.340 MHz 20,680 MHz | 200.000 kHz 6.52644 GHz -33.51 dBém -32.95de -12.86 db
20.680 MHz 31,020 MHz | 200.000 kHz 6.54510 GHz -52,52 dBbm -51.96 dB -13.03 dB
31.020 MHz 50,000 MHz | 200.000 kHz 6.54674 GHz -54.83 dBm -54.27 dB -14.27 dB
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Spectrum [E]

Ref Level 10.00 dBm  Offset 25.67 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -0.84 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -30.870 MHz 200,000 kHz 6.50016 GHz -62.39 dBm -61.56 dB -21.56 dB
-30.870 MHz -20.580 MHz 200.000 kHz 6.50423 GHz -63.04 dBm -62,20 dB -22.31 dB
-20.580 MHz -11.290 MHz 200.000 kHz 6.52365 GHz -35.23 dBm -34.39 dB -14.34 dB
-11.290 MHz -10,290 MHz | 200,000 kHz 6.52374 GHz -34.52 dBm -33.68 dB -14.18 dB
10.290 MHz 11,290 MHz | 200,000 kHz 6.54621 GHz -48.17 dBm -47.33 dB -29.03 db
11.290 MHz 20,580 MHz | 200.000 kHz 6.54640 GHz -47.91 dBm -47.07 dB -26.98 db
20.580 MHz 30,870 MHz | 200.000 kHz 6.56561 GHz -62.66 dBm -61.83 dB -22.13 dB
30.870 MHz 50,000 MHz | 200.000 kHz 6.57329 GHz -62.79 dBm -61.95 dB -21.95 dB
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Spectrum Emission Mask Standard: None

Peak Power -0.30 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -30.870 MHz 200,000 kHz 6.50230 GHz -61.69 dBm -61,39 dB -21.39 dB
-30.870 MHz -20.580 MHz 200.000 kHz 6.50414 GHz -62.31 dBm -62,01 dB -22.02 dB
-20.580 MHz -11.290 MHz 200.000 kHz 6.52349 GHz -34.52 dBm -34.22 dB -14.03 db
-11.290 MHz -10,290 MHz | 200,000 kHz 6.52377 GHz -34.12 dBm -33.82 dB -14.92 dB
10.290 MHz 11,290 MHz | 200,000 kHz 6.54626 GHz -46.23 dBm -45.93 dB -26.63 db
11.290 MHz 20,580 MHz | 200.000 kHz 6.54636 GHz -45.56 dBm -45.26 dB -25.20 dB
20.580 MHz 30,870 MHz | 200.000 kHz 6.56562 GHz -62.14 dBm -61.84 dB -22.13 dB
30.870 MHz 50,000 MHz | 200.000 kHz 6.56895 GHz -62.12 dBm -61.82 dB -21.83 dB
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Spectrum [E]

Ref Level 10.00 dBm  Offset 25.67 dB Mode Sweep
Count 100/100
@ 1Rm View

Limit ¢heck PABS
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Spectrum Emission Mask Standard: None
Peak Power -0.20 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.870 MHz 200,000 kHz 6.50307 GHz -60.40 dBm -60.20 dB -20.20 d&
-30.870 MHz -20.580 MHz 200.000 kHz 6.50427 GHz -60.20 dBm -60.00 dB -20.16 d&
-20.580 MHz -11.290 MHz 200.000 kHz 6.52357 GHz -33.45 dBm -33.25dB -13.13 dB
-11.290 MHz -10,290 MHz | 200,000 kHz 6.52373 GHz -32.90 dBm -32.70 dB -13.00 d&
10.290 MHz 11,290 MHz | 200,000 kHz 6.54626 GHz -41.75 dBm -41.55 dB -22.25 db
11.290 MHz 20,580 MHz | 200.000 kHz 6.54711 GHz -43.00 dBm -42,80 dB -22.09 db
20.580 MHz 30,870 MHz | 200.000 kHz 6.56466 GHz -58.92 dém -58.72 dB -20.12 dB
30.870 MHz 50,000 MHz | 200.000 kHz 6.57086 GHz -60.56 dBm -60.36 dB -20.36 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.25dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.950 MHz 200.000 kHz 6.49419 GHz -62.58 dBm -61,33 dB -21.33 dB
-30.950 MHz -20.630 MHz 200.000 kHz 6.50415 GHz -62.90 dBm -61.65 dB -21.78 dB
-20.630 MHz -11.320 MHz 200.000 kHz 6.52364 GHz -35.38 dBm -34.13 dB -14.09 dB
-11.320 MHz -10,320 MHz | 200,000 kHz 6.52376 GHz -33.90 dBm -32,65 dB -14.15 d&
10.320 MHz 11,320 MHz | 200,000 kHz 6.54631 GHz -49.24 dBm -47.99 dB -28.29 db
11.320 MHz 20,630 MHz | 200.000 kHz 6.54652 GHz -47.38 dBm -46.13 dB -25.97 dB
20.630 MHz 30,950 MHz | 200.000 kHz 6.56565 GHz -62.97 dBm -61.72 dB -22.07 dB
30.950 MHz 50,000 MHz | 200.000 kHz 6.58357 GHz -62.80 dBm -61.55 dB -21.55 dB
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Spectrum Emission Mask Standard: None

Peak Power 0.82 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -30.950 MHz 200,000 kHz 6.49770 GHz -61.33 dBm -62.15 dB -22.15 dB
-30.950 MHz -20.630 MHz 200.000 kHz 6.50408 GHz -61.38 dBm -62,20 dB -22.23 dB
-20.630 MHz -11.320 MHz 200.000 kHz 6.52365 GHz -33.51 dBm -34.33 dB -14.30 d&
-11.320 MHz -10,320 MHz | 200,000 kHz 6.52372 GHz -32.03 dBm -32,85dB -13.55 d&
10.320 MHz 11,320 MHz | 200,000 kHz 6.54631 GHz -45.87 dBm -46.69 dB -26.99 db
11.320 MHz 20,630 MHz | 200.000 kHz 6.54719 GHz -46.07 dBm -46.89 dB -26.14 dB
20.630 MHz 30,950 MHz | 200.000 kHz 6.56590 GHz -61.95 dBm -62,77 dB -22.83 dB
30.950 MHz 50,000 MHz | 200.000 kHz 6.56723 GHz -61.41 dBm -62,23 dB -22.23 db
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Spectrum Emission Mask Standard: None

Peak Power 0.52 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -30.950 MHz 200,000 kHz 6.50249 GHz -50.17 dBm -50,69 dB -10.69 d&
-30.950 MHz -20.630 MHz 200.000 kHz 6.50561 GHz -51.41 dBm -51.94 dB -13.74 dB
-20.630 MHz -11.320 MHz 200.000 kHz 6.52361 GHz -31.44 dBm -31.96 dB -11.91 d&
-11.320 MHz -10,320 MHz | 200,000 kHz 6.52372 GHz -31.29 dém -31.81dB -12.51 d&
10.320 MHz 11,320 MHz | 200,000 kHz 6.54628 GHz -41.83 dBm -42,35 dB -23.25 dB
11.320 MHz 20,630 MHz | 200.000 kHz 6.54644 GHz -38.27 dBém -38.79 dB -18.68 db
20.630 MHz 30,950 MHz | 200.000 kHz 6.56577 GHz -54.68 dBm -55.20 dB -15.41 dB
30.950 MHz 50,000 MHz | 200.000 kHz 6.56905 GHz -55.55 dBm -56.07 dB -16.07 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.05dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.950 MHz 200.000 kHz 6.66015 GHz -62.61 dBm -60.56 dB -20.56 dB
-30.950 MHz -20.630 MHz 200.000 kHz 6.66407 GHz -63.43 dBm -61.38 dB -21.39 dB
-20.630 MHz -11.320 MHz 200.000 kHz 6.68352 GHz -36.91 dBm -34.86 dB -14.72 dB
-11.320 MHz -10,320 MHz | 200,000 kHz 6.68369 GHz -37.76 dBm -35.71dB -15.81 dB
10.320 MHz 11,320 MHz | 200,000 kHz 6.70629 GHz -50.05 dBm -48.00 dB -28.70 dB
11.320 MHz 20,630 MHz | 200.000 kHz 6.70639 GHz -48.93 dbm -46.88 dB -26.82 db
20.630 MHz 30,950 MHz | 200.000 kHz 6.72589 GHz -63.04 dBm -60.99 dB -21.06 dB
30.950 MHz 50,000 MHz | 200.000 kHz 6.72944 GHz -62.75 dBm 0.70 dB -20.70 dB
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Spectrum Emission Mask Standard: None

Peak Power -0.98 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -30.950 MHz 200,000 kHz 6.66222 GHz -61.63 dBm -60.64 dB -20.64 d&
-30.950 MHz -20.630 MHz 200.000 kHz 6.66415 GHz -61.81 dBm -60.82 dB -20.93 d&
-20.630 MHz -11.320 MHz 200.000 kHz 6.68358 GHz -34.43 dBm -33.45dB -13.35 d&
-11.320 MHz -10,320 MHz | 200,000 kHz 6.68372 GHz -34.03 dBm -33.04 dB -13.74 dB
10.320 MHz 11,320 MHz | 200,000 kHz 6.70632 GHz -46.33 dBm -45.35 dB -25.45 db
11.320 MHz 20,630 MHz | 200.000 kHz 6.70661 GHz -45.01 dBm -44.03 dB -23.78 dB
20.630 MHz 30,950 MHz | 200.000 kHz 6.72592 GHz -62.21 dBm -61.22 dB -21.27 dB
30.950 MHz 50,000 MHz | 200.000 kHz 6.72645 GHz -61.70 dBm -60.71 dB -20.71 dB
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Spectrum Emission Mask Standard: None

Peak Power -0.37 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.950 MHz 200,000 kHz 6.66385 GHz -59.35 dBm -58.99 dB -18.99 dB
-30.950 MHz -20.630 MHz 200.000 kHz 6.66443 GHz -58.01 dBm -57.65 dB -18.08 d&
-20.630 MHz -11.320 MHz 200.000 kHz 6.68354 GHz -33.81 dBm -33.44 dB -13.31 dB
-11.320 MHz -10,320 MHz | 200,000 kHz 6.68370 GHz -32.26 dBm -31.89 dB -12.19 d&
10.320 MHz 11,320 MHz | 200,000 kHz 6.70632 GHz -44.32 dBm -43.95dB -24.05 dB
11.320 MHz 20,630 MHz | 200.000 kHz 6.71548 GHz -50.33 dBm -49.96 dB -22.09 db
20.630 MHz 30,950 MHz | 200.000 kHz 6.72592 GHz -57.73 dBm -57.37 dB -17.41 dB
30.950 MHz 50,000 MHz | 200.000 kHz 6.72673 GHz -56.72 dBm -56.,36 dB -16.36 dB
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Spectrum

Ref Level 10.00 dBm  Offset 25.51 dB Mode Sweep

Count 100/100

@ 1Rm View
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CF 6.695 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -1.94 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.080 MHz 200.000 kHz 6.64752 GHz -62.48 dBm -60.54 dB -20.54 dB
-31.080 MHz -20.720 MHz 200.000 kHz 6.66407 GHz -63.09 dBm -61.16 dB -21.32 dB
-20.720 MHz -11.360 MHz 200.000 kHz 6.68357 GHz -35.75 dBm -33.81dB -13.75 dB
-11.360 MHz -10,360 MHz | 200,000 kHz 6.68365 GHz -37.46 dBm -35.53 dB -15.63 db
10.360 MHz 11,360 MHz | 200,000 kHz 6.70636 GHz -49.48 dBm -47.55 dB -27.65 db
11.360 MHz 20,720 MHz | 200.000 kHz 6.70655 GHz -48.78 dBm -46.84 dB -26.68 db
20.720 MHz 31,080 MHz | 200.000 kHz 6.72602 GHz -63.18 dBm -61.24 dB -21.32 dB
31.080 MHz 50,000 MHz | 200.000 kHz 6.72921 GHz -62.92 dBm -60.98 dB -20.98 dB
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Spectrum [E]
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Spectrum Emission Mask Standard: None

Peak Power -0.70 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -31.080 MHz 200,000 kHz 6.65990 GHz -61.45 dBm -60.75 dB -20.75 d&
-31.080 MHz -20.720 MHz 200.000 kHz 6.66399 GHz -61.88 dBm -61.18 dB -21.26 dB
-20.720 MHz -11.360 MHz 200.000 kHz 6.68361 GHz -33.77 dBm -33.07 dB -13.04 d&
-11.360 MHz -10,360 MHz | 200,000 kHz 6.68368 GHz -33.76 dBm -33.06 dB -13.76 dB
10.360 MHz 11,360 MHz | 200,000 kHz 6.70635 GHz -46.23 dBm -45.53 dB -25.83 db
11.360 MHz 20,720 MHz | 200.000 kHz 6.70652 GHz -45.51 dBm -44.81 dB -24.68 db
20.720 MHz 31,080 MHz | 200.000 kHz 6.72600 GHz -62.09 dBm -61.39 dB -21.49 db
31.080 MHz 50,000 MHz | 200.000 kHz 6.72663 GHz -61.87 dBm -61.17 dB -21.17 dB
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Spectrum Emission Mask Standard: None
Peak Power -0.33 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.080 MHz 200,000 kHz 6.66345 GHz -55.00 dBm -54.66 dB -14.67 dB
-31.080 MHz -20.720 MHz 200.000 kHz 6.66549 GHz -55.11 dBm -54.78 dB -16.60 d&
-20.720 MHz -11.360 MHz 200.000 kHz 6.68352 GHz -33.42 dBm -33.09 dB -12.99 d&
-11.360 MHz -10,360 MHz | 200,000 kHz 6.68372 GHz -32.35 dBm -32,02 dB -13.52 d&
10.360 MHz 11,360 MHz | 200,000 kHz 6.70614 GHz -38.95 dBm -38.62 dB -23.12 dB
11.360 MHz 20,720 MHz | 200.000 kHz 6.71501 GHz -46.88 dBm -46.55 dB -19.16 dB
20.720 MHz 31,080 MHz | 200.000 kHz 6.72322 GHz -52.80 dBm -52.47 dB -15.79 dB
31.080 MHz 50,000 MHz | 200.000 kHz 6.72699 GHz -56.26 dBm -55.93 dB -15.93 db
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Spectrum
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Ref Level 10.00 dBm

Offset 25.63 db

Mode Sweep

@ 1Rm View
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Spectrum Emission Mask

Standard: None

Peak Power -0.41dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.020 MHz 200.000 kHz 6.82176 GHz -62.34 dBm -61,93 dB -21.93 dB
-31.020 MHz -20.680 MHz 200.000 kHz 6.82403 GHz -62.50 dBm -62.08 dB -22.14 dB
-20.680 MHz -11.340 MHz 200.000 kHz 6.84348 GHz -47.28 dBm -46.86 dB -26.70 dB
-11.340 MHz -10.340 MHz 200.000 kHz 6.84373 GHz -46.16 dBm -45.75 dB -27.05 dB
10.340 MHz 11,340 MHz 200.000 kHz 6.86630 GHz -34.18 dBm -33.77 dB -14.67 dB
11,340 MHz 20,680 MHz 200.000 kHz 6.86637 GHz -34.63 dBm -34.22 dB -14.20 dB
20.680 MHz 31.020 MHz 200.000 kHz 6.88573 GHz -62.34 dBm -61.93 dB -22.27 dB
31,020 MHz 50,000 MHz 200.000 kHz 6.89727 GHz -61.64 dBm -61.23 dB -21.23 dB
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Peak Power -0.92 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.020 MHz 200.000 kHz 6.81942 GHz -62.13 dBm -61.21 dB -21.21 dB
-31.020 MHz -20.680 MHz 200.000 kHz 6.82402 GHz -62.57 dBm -61.64 dB -21.68 dB
-20.680 MHz -11.340 MHz 200.000 kHz 6.84323 GHz -46.62 dBm -45.70 dB -25.33 dB
-11.340 MHz -10.340 MHz 200.000 kHz 6.84372 GHz -46.72 dBm -45.80 dB -26.90 dB
10.340 MHz 11,340 MHz 200.000 kHz 6.86626 GHz -33.13 dBm -32.21 dB -13.91 dB
11,340 MHz 20,680 MHz 200.000 kHz 6.86639 GHz -34.61 dBm -33.68 dB -13.64 dB
20.680 MHz 31.020 MHz 200.000 kHz 6.88599 GHz -62.40 dBm -61.48 dB -21.52 dB
31,020 MHz 50,000 MHz 200.000 kHz 6.89459 GHz -61.63 dBm -60.71 dB -20.71 dB
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Spectrum [a

Ref Level 10.00 dBm  Offset 25.63 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -0.68 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -31.020 MHz 200,000 kHz 6.82178 GHz -59.19 dBm -58.51 dB -18.51 dB
-31.020 MHz -20.680 MHz 200.000 kHz 6.82528 GHz -55.62 dBm -54.94 dB -16.45 d&
-20.680 MHz -11.340 MHz 200.000 kHz 6.84268 GHz -43.24 dBm -42,57 dB -21.72 db
-11.340 MHz -10.340 MHz | 200,000 kHz 6.84368 GHz -44.92 dBm -44.24 dB -24.54 db
10.340 MHz 11,340 MHz | 200,000 kHz 6.86634 GHz -33.35 dBm -32,68 dB -12.78 db
11.340 MHz 20,680 MHz | 200.000 kHz 6.86644 GHz -33.61 dBm -32.93de -12.85 dB
20.680 MHz 31,020 MHz | 200.000 kHz 6.88551 GHz -59.19 dBm -58.52 dB -19.11dB
31.020 MHz 50,000 MHz | 200.000 kHz 6.89040 GHz -57.21 dBm -56.54 dB -16.54 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.45dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.800 MHz 200.000 kHz 6.82259 GHz -62.25 dBm -62.70 dB -22.70 dB
-30.800 MHz -20.530 MHz 200.000 kHz 6.82955 GHz -53.91 dBm -54.36 dB -20.61 dB
-20.530 MHz -11.270 MHz 200.000 kHz 6.84351 GHz -46.55 dBm -47.00 dB -26.81 dB
-11.270 MHz -10.270 MHz | 200,000 kHz 6.84380 GHz -46.83 dBm -47.28 dB -28.58 db
10.270 MHz 11,270 MHz | 200,000 kHz 6.86622 GHz -32.35 dBm -32,80 dB -13.90 dB
11.270 MHz 20,530 MHz | 200.000 kHz 6.86630 GHz -32.59 dBm -33.04 de -13.02 dB
20.530 MHz 30,800 MHz | 200.000 kHz 6.88564 GHz -62.38 dBm -62,84 dB -23.03 dB
30.800 MHz 50,000 MHz | 200.000 kHz 6.89853 GHz -61.77 dBm -62,22 dB -22.22 db
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Spectrum e
Ref Level 10.00 dBm  Offset 25.55 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power 0.08 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -30.800 MHz 200,000 kHz 6.81652 GHz -60.99 dBm -61.07 dB -21.07 d&
-30.800 MHz -20.530 MHz 200.000 kHz 6.82432 GHz -61.79 dBm -61.87 dB -22.00 d&
-20.530 MHz -11.270 MHz 200.000 kHz 6.84357 GHz -45.40 dBm -45.48 dB -25.35 db
-11.270 MHz -10.270 MHz | 200,000 kHz 6.84375 GHz -45.40 dBm -45.48 dB -25.98 db
10.270 MHz 11,270 MHz | 200,000 kHz 6.86627 GHz -33.03 dBm -33.11de -13.21 dB
11.270 MHz 20,530 MHz | 200.000 kHz 6.86628 GHz -32.75 dBm -32,83 de -12.83 dB
20.530 MHz 30,800 MHz | 200.000 kHz 6.88570 GHz -61.46 dBm -61.54 dB -21.67 db
30.800 MHz 50,000 MHz | 200.000 kHz 6.88969 GHz -60.69 dBm -60.77 dB -20.77 dB
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Spectrum Emission Mask Standard: None
Peak Power 0.59 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -30.800 MHz 200,000 kHz 6.82360 GHz -50.25 dBm -50.84 dB -10.84 d&
-30.800 MHz -20.530 MHz 200.000 kHz 6.82442 GHz -49.11 dBm -49.70 dB -9.95 d&
-20.530 MHz -11.270 MHz 200.000 kHz 6.83474 GHz -40.97 dBm -41.56 dB -13.79 d&
-11.270 MHz -10.270 MHz | 200,000 kHz 6.84375 GHz -38.67 dBm -39.25 dB -19.55 d&
10.270 MHz 11,270 MHz | 200,000 kHz 6.86625 GHz -32.01 dBm -32,59 dB -13.09 dB
11.270 MHz 20,530 MHz | 200.000 kHz 6.86647 GHz -31.66 dBm -32,25de -12.08 dB
20.530 MHz 30,800 MHz | 200.000 kHz 6.88555 GHz -41.49 dBm -42,07 dB -2,37 db
30.800 MHz 50,000 MHz | 200.000 kHz 6.88782 GHz -42.55 dBm -43.14 dB -3.14 dB
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